CubCadel

ILLUSTRATED PARTS MIANUAL

4 x 4 Utility Vehicle - Model Series 460
4 x 2 Utility Vehicle - Model Series 470

CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA Form No. 769-06341
(August 25, 2010)



To The Owner

Thank You

Thank you for purchasing a Cub Cadet Utility Vehicle. It was
carefully engineered to provide excellent performance when
properly operated and maintained.

Allinformation in this manual is relative to the most recent
product information available at the time of printing. Please be
aware that this lllustrated Part’s Manual may cover a range of
product specifications for various models.

Components listed and/or illustrated in this manual may not be
applicable to all models. We reserve the right to change product
specifications, designs and equipment without notice and
without incurring obligation.

Throughout this manual, all references to right (RH) and left (LH)
are observed from the operating position.

Table of Contents

Battery and Dash Panel Accessories .................... 12
Bench Seatt .. . . . . . 94
Cargo Bed...... . . . .4
Engine, Kohler 20 H.P....... we.34-45
Engine, Kohler EFI 31 H.P. ...46-57
Engine, Yanmar 21.9 H.P.. ....58-80
Euro Cabt....... . . . . . 97-105
Fenders and Dash ... . . . . 10
Frame and Bumper . . . . . 8
FYONTE AXI@ (4X2).uuueeeeeueereesurreeesrrreessrereesssseesssssecsns 26
Front Axle (4x4)........ . . ceesrressssnessnns 28
Gas Tank......... . . . . . 13
HEAA RESLT c.ceeeeeeeeeeereereeeeeeessesseesseessessseesseesseens 93
HOOA RACKT c.cueeeeeeeeeereereeeeenesvesseesseesseesseesseessenns 92

Kohler EFI Engine/Transmission Accessories....... 16
Kohler Engine/Transmission Accessories............. 14
Kohler Gas Alternatort.... . . . 23

Labels .. . . . . 81-86
Operator Protective Structure..............cceeevesvesunens 96
Pedals and Levers.... . . . . 6
RAIALONT c.ueeeeeeveeeeerecnrcnscesesnnsnssnsssssssssnssnssnssans 33
Rear Axle........ ceessensenssnessnsenssnsnsssssssnsnssnsssn 30
Schematic, Electrical ..88-91
Seats...... 3
Y (=111 1« N 32
Transmission.. . . ceesnsensessenses 24
Yanmar Engine/Transmission Accessories.......... 20
1 If Equipped

Record Product Information

To ease in ordering replacement parts, please locate the model
plate on the equipment and record the information in the
provided area to the right. You can locate the model plate by
looking beneath the seat.

MobpeL NUMBER

SeriAL NUMBER

Painted Parts

When ordering painted service parts, a four digit color suffix must be added to the part number (e.g. 783-XXXXX-0637).

Please refer to the table below for current color codes:

0637 Black 0685 | Blue (Cub Cadet)
4021 Yellow (Cub Cadet) 0691 | Black Jack (Cub Cadet Commercial)
0499 | Beige (Cub Cadet)



A Kohler EFI Engine

4

Seats

¥ If Equipped
::?: Part Number Description :f: Part Number Description
1 607-04228B Plate, Seat, Assembly 14 757-04008A Seat, High Back
2 707-05332 Bracket, Seat, RH 757-04097/ Seat, Sport
3 607-04223C Seat Box 15 731-05622 Tray, Seat Box
4 707-05333 Bracket, Seat, LH 16 707-04991 Bracket, Tube, CVT
5 710-0607 Screw, TT, 5/16-18 x .500 17 731-05436 Seat Console
6 710-1260A Screw, LD, 5/16-18 x.750 707-05059At Cover, Bench Seat
7 710-3008 Screw, 5/16-18 x .75 18 607-04181A Lever Assembly, Diff Lock
8 710-3180 Screw, 5/16-18 x 1.75 607-04287+ Lever Ass'y, Diff Lock, Bench Seat
9 712-04063 Nut, Flange Lock, 5/16-18 19 731-04735 Handle, Select
10 735-0271A Bumper, .62 Dia. x .3 20 726-3056 Latch
1 741-04215 Bearing, Flange, .894 ID x 1.1315 21 732-0936 Spring Clip
12 750-0258 Spacer, .315x.750 x .375 Lg. 22 732-0937 Spring, .40 OD x .040 Dia.
13 750-05186 Handle, Grab




Cargo Bed

22

237 21




Cargo Bed

:f: Part Number Description :f: Part Number Description

1 607-04159B-0637 | Tailgate Assembly, Black 16 738-0966A Screw, shoulder, .50x.925, 3/8-16
607-04159B-4021 | Tailgate Assembly, Cub Yellow 17 738-1023 Screw, shoulder, .375x.280, 1/4-20
607-04159B-4020 | Tailgate Assembly, Green 18 741-0324A Bearing, Flange, hex, .506 Id x .590
607-04159B-0638 | Tailgate Assembly, Red 19 941-0673 Bearing, Flange, .503 x .689 x .792

2 607-04180 Lever Assembly, bed, latch 20 | 746-04245 Cable, lanyard
607-04191C-0637 | Box Assembly, bed Black 21 707-04786 Bracket, Bed Guide
607-04191C-0638 | Box Assembly, bed Red 22 710-1652 Screw, tt, 1/4-20x.625, hxindwsh
607-04191C-4020 | Box Assembly, bed Green 23 731-04016 Bumper, suspension, extension
607-04191C-4021 | Box Assembly, bed Yellow 24 948-0227A Bearing, hex Flange .629 Id

4 710-04166 Stud, ball, 5/16-18 25 750-04634 Spacer, .390 Id x.625 Od x2.03 Lg

5 710-3022 Screw, 3/8-16, 2.75, gr5, std 26 731-06155 Handle

6 710-0473 Screw, machine, 10-24, 0.500 27 736-0262 Washer, Flat, .385 x .870 x .092

7 712-04064 Nut, Flange Lock, 1/4-20, nylon 28 710-0924 Screw, Mach., 1/4-20 x .750

8 712-04065 Nut, Flange Lock, 3/8-16, nylon 29 | 712-0324 Nut, Hex Lock., 1/4-20

9 714-0162 Pin, cotter, 5/32,1.25 30 712-0161 Nut, Hex lock, #10-24, gr2, nylon

10 932-04109B Spring, gas, 6.91 Stroke 31 726-04058 Latch, draw, over Center

1 932-0428A Spring, extension, .50 Od x 4.35 32 928-04004 Pop Rivet, .188 dia, 37-50 grip

12 735-0271A Bumper, .62 Dia. x .3 33 735-04181 Rear Mud Flap

13 736-04019 Washer, flat, .531 x 1.25 x .181 34 712-04063 Nut, Flange Lock, 5/16-18, nylon

14 936-0272 Washer, flat, .510 x 1.00 x .060 35 712-0264 Nut, Acorn, 1/4-20

15 738-0430 Screw, shoulder, .50 x .685, 3/8-16




Pedals and Levers




Pedals and Levers

:zf. Part Number Description :f: Part Number Description

1 603-04089 Lever Assembly, Brake 34 | 750-04500 Spacer, Pivot, Diff Lock

2 710-1017 Screw, ab, 1/4-14,0.625, 35 661-04042 Cylinder, Master, Tandem

3 607-04188B Pedal Assembly, Accelerator 36 936-0159 Washer, Flat, .349 x .879 x .063

4 607-04193B Pedal Assembly, Brake 37 | 747-04528A Link, Shaft, FN R

5 607-04208 Bracket Assembly, Park Brake 38 | 747-04529At Link, Shaft, Hi Lo, 4x4

6 907-04212At Shaft Assembly, Hurst, 4x4 39 927-04224 Hose, brake, front
607-04246tt Shaft Assembly, Hurst, 4x2 40 | 936-0140 Washer, Flat, .385 x .62 x .063

7 707-04642 Plate, Pawl, Over Center 4 936-0264 Washer, Flat, .330 x .630 x .0635
707-04805 Shaft, Console Mount 42 741-04199 Bearing, Flange, .377 Id
707-04823C Bracket, Accelerator Pedal 43 707-04712C Panel, Dash, Lower, 4x4

10 710-04027 Screw, Shidr, .372 x.375, 5/16-18 44 927-04233 Hose, Brake, Master Cyl, Front

n 710-04039 Screw, 5/16-18, 2.00, Gr5, Patch 45 927-04230 Hose, Brake, Master Cyl, Rear

12 710-0607 Screw, Tt, 5/16-18, 0.500 46 737-04129 Fitting, Banjo Ftg Bolt, M10 x 1.00

13 710-0641 Screw, 1/4-20, 2.25, Gr5, Std 47 737-04130 Fitting, Banjo Ftg Crush Washer

14 741-04198 Bearing., Flange, .315ID 48 710-3005 Screw, 3/8-16 x 1.25

15 710-3008 Screw, 5/16-18, .75, Gr5, Std 49 710-0528t Screw, 5/16-18 x 1.25

16 711-05063 Pin, Clevis, 312 Od x 1.0” 50 607-04210t Lever, Assembly, Shift, Hi-Lo, 4x4

17 712-04063 Nut, Flange Lock, 5/16-18 51 607-04211 Lever, Assembly, Shift, F N R

18 712-04064 Nut, Flange Lock, 1/4-20, Nylon 52 737-04128 Fitting, Tee, -3, 45 Deg Flare

19 712-04065 Nut, Flange Lock, 3/8-16, Nylon 53 710-1122 Screw, 1/4-20 x 2.50

20 712-3025 Nut, Jam, 5/16-24, Gr5 54 710-3022 Screw, 3/8-16 x 2.75

21 710-0599 Screw, Tt, 1/4-20 x .500 55 710-3103 Screw, 5/16-18 x 2.00

22 714-04040 Pin, Cot, 3/32, 1.0 56 912-3010 Nut, Hex, 5/16-18

23 719-3018 Yoke, 5/16-24 57 936-0275 Washer, Flat, .344 x .688 x .065

24 707-04711B Panel, Dash, Upper 58 711-04214 Pin, Clevis

25 | 932-0611 Spring, External, .38 Od x 3.6 59 912-3001 Nut, Jam, 3/8-24

26 726-04056 Clamp, Hose 60 723-04038 Rod, End, 3/8 ID

27 938-0974 Screw, Shldr, .375x.380, 1/4-20 61 723-04039t Rod, End, 5/16 ID

28 738-1011A Screw, Shlidr, .500 x 2.230, 3/8-16 62 938-0507B Screw, shidr, .500 dia x .434

29 | 941-0475 Plastic Bushing .380 Id 63 607-04216A Lever, Assembly, Diff Lock

30 741-0491 Bearing, Flange, Nyliner, .500 x .34 64 715-04011 Pin, Roll

31 941-3073 Bearing, Flange, .375 x.580 x .250 65 732-0418 Spring, external, .380d x 2.10

32 746-04248 Cable, Cont, Diff, Lock 66 707-04693A Bracket, diff, Cable,mnt

33 746-04254 Cable, Cont, Park, Brake, 4x4 67 927-04228 Hose, brake, rear

1 Equipped on 4x4 Units

11 Equipped on 4x2 Units

1 If Equipped




\\
R

(S _.,N\\a\ M\\V// N

‘ Frame and Bumper




::f: Part Number Description

1 607-04142A Hitch Assembly, receiver Rr

2 607-04182E Frame Assembly, front, uv

3 607-04184C Frame Assembly, rear, uv

4 707-05326 Plate, console, 4x4, top

5 707-04563E Plate, floor

6 707-04684A Cover, front, 4x4

7 707-04770C Channel, support, rear

8 936-0272 Washer, Flat, .510 x 1.00 x .060

9 710-0216 Screw, 3/8-16 x .75, gr5, std

10 710-04484 Screw, tt, 5/16-18 x 0.750

1 710-1017 Screw, ab, 1/4-14, 0.625

12 710-3008 Hex Head Screw, 5/16-18 (4x2)
710-04043 Screw, Hxflg, 5/16-18 (4x4)

13 710-3131 Screw, 1/2-13,1.00, gr5, std

14 712-04063 Nut, Flange Lock, 5/16-18, Nylon

15 712-04065 Nut, Flange Lock, 3/8-16, Nylon

16 712-3083 Nut, Hex Lock, 1/2-13, Nylon

17 710-0607 Screw, tt, 5/16-18 x 0.500

18 726-0465 Clip, Panel, ret,

19 707-04728D Bracket, Lh, Shield

20 707-04729D Bracket, Rh, Shield

21 710-0599 Screw, tt, 1/4-20 x .500

22 607-04131D Bumper Assembly, front

23 707-05327 Plate, console, 4x4, front

24 607-04330t Bracket Assembly, ISO, Trans/ Eng

25 607-04331At Bracket Assembly, Air Filter Mnt

26 607-04333At Bracket Assembly, Supt, Hose

27 710-07511 Hex Head Screw, 1/4-20 x .620

28 712-04064t Nut, Flange Lock, 1/4-20

1 Equipped on 4x4 Units Only
* Not Shown

Frame and Bumper



‘ Fenders and Dash

10



Fenders and Dash

:sz. Part Number Description :if. Part Number Description

1 707-04484 Channel, Frame, Cross 21 746-04328 Cable, Hood

2 707-04779A Bracket, Hood/dash, Mount, Rh 22 735-04145 Strap, Hood

3 707-04782A Bracket, Hood/dash, Mount, Lh 23 731-05284 Head Light LH

4 710-0136 Screw, 1/4-20, 1.75, Gr5, Std 24 723-04021 Pad, abrasive, toe plate (4x4)

5 710-04261 Screw, #12-16 x .50 25 731-05282A Fender, Lwr Lh Rr

6 710-0599 Screw, TT, 1/4-20 x .500 731-05452 Fender, Lwr Lh Rr, Camo

7 710-04187 Screw, TT, 1/4-15 x .500 26 707-04748A Cover, Uv

8 710-05105 Hex Head Screw, 1/4-20 x 1.00 27 726-3056 Latch, Panel, 1/4 Turn

9 607-04224 Rod Assembly, Hood Mount 28 732-0937 Spring, Comprs, .40 OD x .040 Dia.

10 712-04064 Nut, Flange Lock, 1/4-20 29 732-0936 Spring, Clip

1 914-0101 Cotter Pin, Internal .08 x 1.42 30 751-10435 Insulator, Cover, UV

12 731-06155 Handle, W/Screw 400/500 S 31 736-0242 Washer, Bell, .340 x .872 x .060

13 731-05285 Head Light RH 32 731-05283A Fender, Lower Rh Rr

14 731-06710 Fender, Lh 4x4 731-05453 Fender, Lower Rh Rr Camo
731-05454B Fender, Lh 4x4, Camo 33 731-05281A Fender, Rh Rr

15 731-06711 Fender, Rh 4x4 731-05451A Fender, Rh Rr, Camo
731-05455B Fender, Rh 4x4, Camo 34 710-0286 Screw, Mach., 1/4-20 x .500

16 731-06638 Hood, 4x4 35 731-05280A Fender, Lh Rr
931-05456 Hood, 4x4, Camo 731-05450A Fender, Lh Rr, Camo
731-06717 Hood, 4x4, Camo, Treestand 36 712-0264 Nut, Acorn, 1/4-20
731-06715 Hood, 4x4, Green 37 710-0134 Screw, Crg, 1/4-20, .62, Gr2
731-07019 Hood, 4x4, Red 38 712-0324 Nut, Hex Lock., 1/4-20

17 731-05322A Dash, Uv 4x4 39 710-0166A Screw, Machine, 1/4-20 x 1.00

18 731-3232 Roller, Latch, Hood 40 710-1652 Screw, Tt, 1/4-20 x .625, Hxindwsh

19 732-1178 Spring, Latch, Hood 4 736-0173 Washer, Flat 1/4"

20 736-0342 Washer, Flat, .283 x.75 x .030 42 710-04484 Screw, tt, 5/16-18 x 0.750

n



12

‘ Battery and Dash Panel Accessories

4 Self-tapping screws used for
mounting fuel relay, glow plug
timer, and fuel timer to radiator shroud.

11 Kohler EFI & Yanmar Unit

:zf. Part Number Description :Iif. Part Number Description

1 710-0607 Screw, TT, 5/16-18 x .500 17 707-04811 Bracket, Fuse Mount

2 707-04870A Bracket, Mt., Battery 18 731-05490 Relay, Holder, 3-Way

3 925-04514 Battery, 450 CCA Wet 19 710-0599 Screw, TT, 1/4-20 x .500

4 726-0475 Clamp 20 925-040228B Meter, Ind., Hour Flat Face

5 736-0607t Washer, Lock, 5/16 21 925-3161A Head lamp Bulb

6 731-04010 Panel, Plug, Switch — 725-04625* Harness, Jumper, Neutral Switch

7 925-1741 Switch, Key, 4 Pos. Delta (4x4)

8 925-1745A Key, Delta, Plastic — 725-04678* Harness, Jumper, Neutral Switch

9 725-04352% Switch, 4x4, Rocker (4x2)

10 925-04288%1 Light, Ind., Yellow, LED — 725-04840% Harness, Wire, Kohler
925-04530tt Lamp, Ind., Green, Incandescent — 925-04891t1* | Harness, Wire, Kohler, EFI

1 925-04285t Light, Ind., Red, LED — 725-04759* Harness, Wire, Yanmar
725-04660t1 Lamp, Ind., Red, Incandescent — 725-047581* Harness, Engine, Diesel, Yanmar

12 725-2003 Receptacle, Power, 12v — 735-04069A%*+ | Floor Mat, RH

13 712-0161 Nut, Hex Lock, #10-24 — 735-04068A*% | Floor Mat, LH

14 710-3009 Screw, TT, #10-24 x .750 — 925-04892* Harness, Fuel Pump

15 625-04036P Headlight Assembly (Incl. # 24) — 725-04625* Harness, Neutral, Yanmar

16 710-0473t Screw, #10-24 x .500

1 Diesel Unit Only

11 Kohler EFI Unit Only
1 If Equipped

* Not Shown




8~

4

GasTank‘

::,f, Part Number Description :zf. Part Number Description

1 951-04208AN Tank assembly, Fuel 8 710-0607+ Screw, 5/16-18 x .500
951-04158At Tank assembly, Fuel 710-3008t Screw, 5/16-18 x .75
951-04247A% Tank assembly, Fuel 9 751-10374% Cap, Fuel

2 732-04357 Wire, tank, fuel 751-10373t Cap, Fuel

3 735-04065 Bush, Tank, Gas 10 722-3022-12 Tape, .625 Wide x.25 Thk Foam

4 751-10288 Fitting, Fuel, Pickup 1 735-04067 Bush, Tank, Vent

5 951-10361 Sensor, Fuel, Low 12 726-0205t Clamp, Hose, .490 Dia.

6 951-10375 Fitting, Fuel, Vent 13 751-10350%+ Fuel Line, 5/16 Id

7 751-3174/t Fitting, Fuel, Pickup 751-10349/t Hose, Fuel Line, Low Permeation

1 Diesel Engine
A Kohler EFI Engine
1 Kohler Engine

13



14

Kohler Engine/ Transmission Accessories

Mount to Kohler
engine throttle
control linkage §




Kohler Engine/ Transmission Accessories

:f: Part Number Description ::f: Part Number Description
1 607-04177D Tray Assembly, Engine, Kohler 35 712-0711* Nut, Jam, 3/8-24
2 918-04306 Shaft Assembly, Rr/prop 36 712-3004A Nut, Flange Lock, 5/16-18
3 918-04314+ Shaft Assembly, Frt/prop, Hilliard 37 912-3009t Nut, Hex Lock, 5/16-18, Ctrlk
4 918-04586 Clutch Assembly, Cvt, Driven 38 912-3012 Nut, Hex, 1/2-20, Gr5, Slot
5 918-04866 Clutch Assembly, Cvt, Driver, Cvr 39 914-0111 Pin, Cot, 3/32, 1.0
6 959-04207t Case Assembly, Transfer 40 751-10510 Tube, Cvt, Intake
959-042081t Case Assembly, Transfer 41 721-04167 Gasket, Engine
7 754-04125 Belt, Cvt, 4x4 42 707-05304 Bracket, Cable Shield
707-04724 Bracket, Trans, Mount 43 723-3061* Heat Baffle Seal
707-048878B Cover, Heat, Shield 44 751-10152B Muffler
10 707-04891 Exhaust, Shield, Heat 45 726-04080 Clamp, Hose, Adj.
M 607-04360* Shroud, Engine, Kohler 46 728-0117 Rivet, Pop, .125 Od, #42
12 707-04943A Cover, Back, Kohler 47 731-04275 Impeller, Blo
13 707-04972A* Cover, Engine, Kohler 48 731-04667 Compression Mount, Eng, Head
14 707-04979* Cover, Engine, Rr, Kohler 49 731-06748 Cover, Cvt
15 751-10690 Clamp 50 751-10689 Spark Arrester Screen
16 750-04619 Spacer, Engine, Kohl 51 932-3002*% Spring Latch
17 710-0216 Hex Head Screw, 3/8-16, .75 52 721-04292 Seal, CVT, Cover
18 710-3103 Hex Head Screw, 5/16-18, 2.00 53 936-0272 Washer, Flat, .510 x 1.00 x .060
19 710-04653t Hex Head Screw, 5/16-18, 1.875 54 936-0300* Washer, Flat, .406 x .875 x .059
20 710-04657 Hex Head Screw, 7/16-20, 5.00 55 736-0322 Washer, Flat, .450 x 1.250 x .164
21 710-0599 Screw, Tt, 1/4-20, 0.500 56 736-04018 Washer, Flat, .38 x 2.00 x .12
22 710-06501 Screw, Tt, 5/16-18, .875 57 936-0452 Washer, Bell, .396 x 1.140 x .095
23 710-0603 Screw, B, 5/16-12,0.500 58 736-0566 Washer, Flat, .793 x 1.368 x.025
24 951-10517A Drain, Qil 59 751-10247 Pipe, Exhaust, Kohl
25 710-04764 Hex Head Screw, 3/8-24, 3.50 60 946-04253C Cable, Throttle Control, Kohler
26 710-0623 Screw, Tt, 3/8-16, 0.750 61 946-04292* Cable, Choke Control, Kohl
27 710-0642 Screw, Tt, 1/4-20, 0.750 62 750-04184* Spacer, .260 Id x.3750d x 1.0l
28 710-1325* Screw, Tt, 1/4-20, 1.625 63 726-0476% Clamp, Hose
29 710-3008 Hex Head Screw, 5/16-18, .75 64 707-05217* Shield, Harness
30 710-3011 Hex Head Screw, 3/8-16, 2.25 65 751-11232 Heat Shield Sleeve
31 710-3038 Hex Head Screw, 5/16-18, .875 66 751-10997 Hose, CVT, Exhaust
32 710-3144 Hex Head Screw, 3/8-16, 2.00 67 726-04056 Clamp, Hose
33 712-04063 Nut, Flange Lock, 5/16-18, Nylon 68 725-0157 Tie, Cable
34 712-04065 Nut, Flange Lock, 3/8-16, Nylon

1 Equipped on 4x4 Units

11 Equipped on 4x2 Units
*If Equipped



‘ Kohler EFI Engine/ Transmission Accessories

*Strainer
29
01—

@G, f

*Fuel Filter _ 81—¢

*Shown for Reference

16



Kohler EFI Engine/ Transmission Accessories

:f: Part Number Description ::f: Part Number Description

1 607-04177D Tray Assembly, Engine, Kohler 41 721-04167 Gasket, Engine

2 918-04306 Shaft Assembly, Rr/prop 42 707-05304 Bracket, Cable Shield

3 918-04314 Shaft Assembly, Frt/prop, Hilliard 43 712-04064 Nut, Flange Lock, 1/4-20

4 918-04586 Clutch Assembly, Cvt, Driven 44 751-10152B Muffler

5 918-04585 Clutch Assembly, Cvt, Driver, Cvr 45 726-04068 Clamp, Hose, Adj.

6 959-04207 Case Assembly, Transfer 46 728-0117 Rivet, Pop, .125 Od, #42

7 754-04125 Belt, Cvt, 4x4 47 731-04275 Impeller, Blower

8 707-04724 Bracket, Trans, Mount 48 731-04667 Compression Mount, Eng, Head
9 707-048878B Cover, Heat, Shield 49 731-06748 Cover, Cvt

10 707-04891 Exhaust, Shield, Heat 50 751-10689 Spark Arrester Screen

1 951-04156 Filter Assembly, Air Cleaner 51 707-05257A Plate, Baffle

12 707-04943A Cover, Back, Kohler 52 721-04292 Seal, CVT, Cvr

13 707-04972A Cover, Eng, Kohler 53 936-0272 Washer, Flat, .510 x 1.00 x .060
14 707-04979 Cover, Engine, Rr, Kohler 54 936-0300 Washer, Flat, .406 x .875 x .059
15 751-10690 Clamp 55 736-0322 Washer, Flat, .450 x 1.250 x .164
16 750-04619 Spacer, Engine, Kohl 56 736-04018 Washer, Flat, .38 x 2.00 x .12

17 710-0216 Hex Head Screw, 3/8-16, .75 57 936-0452 Washer, Bell, .396 x 1.140 x .095
18 710-3103 Hex Head Screw, 5/16-18, 2.00 58 736-0566 Washer, Flat, .793 x 1.368 x .025
19 710-04653 Hex Head Screw, 5/16-18, 1.875 59 751-10680A Pipe, Exhaust, Kohl, EFI

20 710-04657 Hex Head Screw, 7/16-20, 5.00 60 946-04253C Cable, Throttle Control, Kohler
21 710-0599 Screw, Tt, 1/4-20, 0.500 61 946-04292 Cable, Choke Control, Kohler
22 710-0650 Screw, Tt, 5/16-18, .875 62 750-04184 Spacer, .260 Id x .3750d x 1.0l
23 710-0603 Screw, B, 5/16-12, 0.500 63 726-0476 Clamp, Hose

24 951-10517A Drain, Oil 64 707-05217 Shield, Harness

25 710-04764 Hex Head Screw, 3/8-24, 3.50 65 751-11232 Heat Shield Sleeve

26 710-0623 Screw, Tt, 3/8-16, 0.750 66 751-10997 Hose, CVT, Exhaust

27 710-0642 Screw, Tt, 1/4-20, 0.750 67 726-04056 Clamp, Hose

28 710-1325 Screw, Tt, 1/4-20, 1.625 68 725-0157 Tie, Cable

29 710-3008 Hex Head Screw, 5/16-18, .75 69 751-10995 Hose, Air, Inlet

30 710-3011 Hex Head Screw, 3/8-16, 2.25 70 751-10996 Hose, Air, Intake

31 710-3038 Hex Head Screw, 5/16-18, .875 71 791-181862 Screw

32 710-3144 Hex Head Screw, 3/8-16, 2.00 72 607-04227 Support, Asm, Alternator, Kohler
33 712-04063 Nut, Flange Lock, 5/16-18, Nylon 73 756-04097 Pulley, 2.65 OD x 3L

34 712-04065 Nut, Flange Lock, 3/8-16, Nylon 74 756-04357 Pulley, 6.00 OD x 1.125

35 712-0711 Nut, Jam, 3/8-24 75 707-05161 Bracket, Fuel System, Kohler EFI
36 712-3004A Nut, Flange Lock, 5/16-18 76 707-05167 Bracket, Electrical, Kohler EFI
37 912-3009 Nut, Hex Lock, 5/16-18, Ctrlk 77 751-10678 Hose, Rdtr, Top Rear

38 912-3012 Nut, Hex, 1/2-20, Gr5, Slot 78 751-10679 Hose, Rdtr, Lower Rear

39 914-0111 Pin, Cotter, 3/32, 1.0 79 710-0489 Hex Head Screw, 1/2-13 x 2.00
40 751-10510 Tube, Cvt, Intake 80 710-0788 Screw, tt, 1/4-20 x 1.00

Continued on next page

17



18

‘ Kohler EFI Engine/ Transmission Accessories

Ref
No.

Part Number

Description

81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102

710-0946
710-1184
751-10258A
710-1238
1903631
750-04989
712-0349
737-04232
712-3022
914-0119
725-04806
725-04661
726-04114
726-04098
710-0924
712-3006
936-0231
936-0400
954-04014
936-0722
726-0205
936-0463

Screw, Machine, 1/4-20 x .625
Screw, Machine, #10-32 x 2.00
Hose, Radiator

Screw, 5/16-18 x .875

Screw, 1/4-20 x 3/8

Tube, Rdtr

Nut, Hex, #10-32

Fitting, Petcock

Nut, Hex Lock, 1/2-13

Square key, 1/4 x.75lg
Alternator, Aux, 65 Amp
Electric Power Distribution Post
Clamp, Hose, Adj

Tie, Cable

Screw, Machine, 1/4-20 x .750
Nut, Hex, 1/4-20

Washer, Flat, .344 x 1.125 x .12
Washer, Flat, .194 x .62 x .063
Belt, V-Type

Washer, Lock

Clamp, Hose, .490 Dia.
Washer, Flat, .25 x .630 x .0515




Page Left Blank Intentionally

19



20

Yanmar Engine/ Transmission Accessories




Yanmar Engine/ Transmission Accessories

:;f: Part Number Description ::: Part Number Description

1 607-04310 Tray Assembly, Engine, Yanmar 40 738-04232 Spacer, Shoulder

2 607-04311 Tray Assembly, Engine, Trans 4 710-3144 Hex Head Screw, 3/8-16, 2.00

3 918-04306 Shaft Assembly, Rr/prop 42 710-0489 Hex Head Screw, 1/2-13, 2.00

4 918-04314 Shaft Assembly, Frt/prop, Hilliard 43 710-3208 Hex Head Screw, M10-1.5, 25mm
5 918-04586 Clutch Assembly, Cvt, Driven 44 911-04964 Shaft, Output, Yanmar, Tapered
6 918-04585 Clutch Assembly, Driver, Yanmar 45 712-04193 Nut, U

7 959-04207 Case Assembly, Transfer 46 712-04063 Nut, Flange Lock, 5/16-18, Nylon
8 619-04207 Housing Assembly, Cvt, Machine 47 712-04064 Nut, Flange Lock, 1/4-20, Nylon
9 951-04044 Filter Assembly, Diesel 48 712-04065 Nut, Flange Lock, 3/8-16, Nylon
10 951-04156 Filter Assembly, Air Cleaner 49 712-3004A Nut, Flange Lock, 5/16-18, Sd Lk
1 754-04125 Belt, Cvt, 4x4 50 912-3009 Nut, Hex Lock, 5/16-18, Ctrlk

12 707-04714 Bracket, Fuel Filter, Yanmar 51 912-3012 Nut, Hex, 1/2-20, Gr5, Slot

13 726-0272 Clamp 52 914-0111 Pin, Cot, 3/32, 1.0

14 707-05179 Shield, Oil, Engine 53 732-04248 Spring, Extension

15 707-04891 Exhaust, Shield, Heat 54 721-04292 Gasket, CVT Cover

16 707-04969 Plate, Heat, Shield, Yanmar 55 721-04167 Gasket, Engine

17 707-05257A Plate, Baffle 56 751-10689 Spark Arrester Screen

18 607-04327 Bracket Mount, Lower, Alternator 57 726-04114 Clamp, Hose, Adj

19 751-10690 Clamp 58 751-10756 Pipe, Exhaust, Yanmar

20 710-0190 Hex Head Screw, 5/16-18, 4.00 59 726-04080 Clamp, Hose, Adj

21 710-0216 Hex Head Screw, 3/8-16, .75 60 726-0476 Clamp, Hose, Adj 2-3”

22 710-3103 Hex Head Screw, 5/16-18, 2.00 61 954-04225 Belt, V

23 710-04653 Hex Head Screw, 5/16-18, 1.875 62 731-04275 Impeller, Blo

24 710-04657 Hex Head Screw, 7/16-20, 5.00 63 731-04667 Compression Mount, Eng, Head
25 710-04769 Screw, M10-1.50 64 731-06748 Cover, Cvt

26 710-0599 Screw, Tt, 1/4-20, 0.500, Hxindwsh 65 751-10994 Hose, Air Inlet, Yanmar

27 710-0602 Screw, Tt, 5/16-18, 1.000, Hxindwsh 66 756-04379 Pulley

28 710-0603 Screw, B, 5/16-12, 0.500, Hxindwsh 67 751-10995 Hose, Air Inlet

29 710-04764 Hex Head Screw, 3/8-24, 3.50 68 936-0264 Washer, Flat, .330 x .630 x .0635
30 710-0623 Screw, Tt, 3/8-16, 0.750, Hxindwsh 69 936-0272 Washer, Flat, .510 x 1.00 x .060
31 710-0642 Screw, Tt, 1/4-20, 0.750, Hxindwsh 70 736-0322 Washer, Flat, .450 x 1.250 x .164
32 710-1003 Screw, #10-16, 0.625, Hxindwsh 71 736-04018 Washer, Flat, .38 x 2.00 x .12

33 710-04484 Screw, 5/16-18, 0.750, Hxindwsh 72 936-0452 Washer, Bell, .396 x 1.140 x .095
34 710-1238 Hex Head Screw, 5/16-18, .875 73 751-10894 Tube, Upr, rr, Rdtr, Yanmar

35 710-1313 Hex Head Screw, M8-1.5, 35 mm 74 736-0566 Washer, Flat, .793 x 1.368 x .025
36 725-0157 Tie, Cable 75 736-0607 Washer, Lock, 5/16 Ext Tooth

37 710-3008 Hex Head Screw, 5/16-18, .75 76 751-10893 Tube, Iwr, rdtr

38 710-3015 Hex Head Screw, 1/4-20, .75 77 751-10779 Hose, Rdtr, Rr, Yanmar

39 710-3038 Hex Head Screw, 5/16-18, .875 78 725-04806 Alternator, Aux, 65 Amp

Continued on next page

21



22

Yanmar Engine/ Transmission Accessories

Ref
No.

Part Number

Description

79
80
81

82
83
84
85
86
87
88
89
90
91

92
93
94
95

737-04232
946-04540
750-04989
751-10997
751B221535
751-10510
751-10152B
607-04312
607-04325A
607-04326
710-3138
712-3022
712-3086
738-04231
707-05272
726-0132
736-0173

Fitting, Petcock, 1/8”

Cable, Throttle Control, Yanmar
Tube, Rdtr

Hose, CVT, Exhaust

Clamp, Casing

Tube, Cvt, Intake

Muffler

Assembly Mount, Alternator
Bracket, Throttle Mount
Bracket, Transmission Mount, rr
Hex Head Screw, M8-1.25

Nut, Hex Lock, 1/2-13

Nut, M8-1.25

Spacer, Shoulder

Bracket, Throttle, Spring, Return
Clamp, Hose, Adj

Washer, Flat 1/4"




Kohler Gas Alternator (If Equipped with Euro Cab)

zf: Part Number Description ::: Part Number Description
1. 607-04227 Support Assembly, Altnr., Koh 11. 725-04806 Alternator, Aux., 65 Amp
2. 710-0376 Hex Head Screw, 5/16-18 x 1.00 12. 736-0227 Washer, Flat, .390 x 1.5 x.134
3. 710-0489 Hex Head Screw, 1/2-13 x 2.00 13. 736-0242 Washer, Bell, .340 x .872 x .060
4, 710-0597 Hex Head Screw, 1/4-20 x 1.00 14. 736-0250 Washer, Flat, 1.00 x 1.75 x.107
5. 710-3118 Hex Head Screw, 3/8-16 x 1.00 15. 736-0274 Washer, Flat, 1.01 x 1.75 x.172
6. 712-04064 Nut, Flange Lock, 1/4-20 16. 751K2414453 Shaft, Kohl., Front, Drive
7. 712-3022 Nut, Hex Lock., 1/2-13 17. 954-0457 Belt, 3/8 x 24.68
8. 914-0119 Square, Key, 1/4 x .75 18. 756-04097 Pulley, 2.65 OD, 3L
9. 725-0157 Tie, Cable 19. 756-04197 Pulley, 4.5 OD, 1” Bore
10. 725-04349t Harness, Accessory, Kohler
1 Not Shown

23



‘ Transmission

24



Transmission

:f: Part Number Description ::f: Part Number Description

1 607-04321 Bracket Assembly, Painted 35 718-04226A Collar, Hi-rev, 4x4

2 607-04322 Bracket Assembly, Shift, Painted 36 718-04240 Plate, Detent Spring

3 911-04072 Gear Assembly, Rev Idler 37 721-04146 Seal, Oil, 25x46x7

4 717-04237 Gear, Rey, 39T 38 721-04161 Seal, Oil, 20x52x7

5 617-04035t Gear Assembly, Low Speed 39 741-3118 Bearing, 25mm x 28mm x 25mm

6 718-04176 Yoke, Actr, Uv 40 721-04187 Seal, Oil, 30 x47 x 7

7 718-04079B+t Yoke Actr, Lo 41 721-04188 O-ring,.7341d x.139

8 719-04454 Housing, Lh, Uv 42 721-0496 Seal, Oil, .563 x .875 x .188

9 719-04332A Housing, Rh, Uv 43 723-3021 Creeper Drive Housing Breather

10 750-04681t Spacer, Flg, .630 x .787 x .662 44 725-04626 Sw, Saf, Neut (4x4 Only - Qty. (2).

M 661-04019 Brake Assembly, Transfer Case 4x2 Only - Qty. (1); Other replaced

12 915-3045 Dowel, Bush, .400 x .484 x .750 with Qty. (1) 737-04215*- Ftg, Plug)

13 710-04644 Hex Head Screw, 1/2-13, 2.00 45 732-0424 Spring,3/80d x 1 1/4 Lg

14 710-0602 Screw, Tt, 5/16-18, 1.000, Hxindwsh 46 732-04248 Spring, Extn, .38 0d x 3.9 Lg

15 710-1260A Screw, Tt, 5/16-18, 0.750, Hxindwsh 47 936-0117 Washer, Flat, .385 x .620 x .033

16 710-1314A Screw, Soc Hd, 5/16-18, .750 48 936-0256t Washer, Flat, .635x.930x.033, Ht

17 710-1633 Screw, Plug, M14 x 1.5 x .827 49 936-0264 Washer, Flat, .330 x .630 x .0635

18 710-1652 Screw, Tt, 1/4-20 x .625, Hxindwsh 50 936-0287 Washer, Flat, .793 x 1.24 x .06, Ht

19 710-3103 Hex Head Screw, 5/16-18, 2.00 51 736-0563 Washer, Flat, .793x1.368x.010, Ht

20 911-04445At Shaft, Mid, Transfer Case 52 736-0615 Washer, Flat, 1.007x1.542x.03, Ht
911-04664+ Shaft, Mid, Transfer Case 53 736-3047 Washer, Thrust, .757 x 1.38 x .062

21 911-04446 Shaft, Output, Transfer Case 54 736-3084 Washer, Flat, .51 x 1.12 x .06, Ht

22 911-04447 Shaft, Rev Idler 55 911-05081 Shaft, Actr, Fwd, Rev

23 911-04934 Shaft, Input, Transfer Case 56 941-04044 Bearing, Ball, .79 1d x 2.05 Od x .6

24 912-0158 Nut, Hex Lock, 5/16-18, Ctrlk 57 741-04209 Ball, Detent, .375

25 915-01381 Pin, Roll, 1/8 Od, .63 58 941-3037 Bearing, Ball, 25x52x15, 6205

26 916-0131t External Snap Ring .625 Dia. 59 941-3057 Bearing, Ball, 20x47x14, 6204

27 716-04059 Ring, Retainer, 1.125 Dia. 60 750-04496 Spacer, Output Shaft

28 917-045731 Gear, Low Pinion, 15t 61 750-05142+ Spacer, Mid Shaft

29 917-04236 Gear, High, 33t 750-04774% Spacer, .930 x 1.125 x 3.019

30 917-04332 Gear, Final Pinion, 22t 62 750-04705A Spacer, .566 x.725 x .650

31 917-04333 Gear, Final, 73t 63 750-04778A Spacer, Input, Uy, Transfer Case

32 917-04369 Gear, Pinion, High, 22t 64 716-04135 Ring, Ret

33 717-1177A Disc, Brk, Uv 65 911-05082 Shaft, Actr, Lo

34 718-041631 Collar, Lo — 921-04019+* Plug, Oil

1 Equipped on 4x4 Only
¥ Equipped on 4x2 Only
* Not Shown

25



26

4 x 2 Front Axle




:Iif Part Number Description
1 961-04043 Brake, hyd, caliper, frt, RH
2 619-04137B Housing, knuckle, r/frt, mach
3 607-04145A Control Assembly, r/frt, lwr
4 607-04148 Arm Assembly, r/frt, upr
5 712-3083 Nut, Hex Lock, 1/2-13, Nylon
6 710-0521 Screw, 3/8-16, 3.00, gr8, std
7 710-0489 Screw, 1/2-13, 2.00, gr5, std
8 712-04065 Nut, Flange Lock, 3/8-16, Nylon
9 732-04424 Shabs, 5.0 Stroke, frt
10 710-0599 Screw, tt, 1/4-20x.500
1 716-04039 Ring, Retainer, 34 x 1.6
12 607-04153 Control Assembly, I/frt, upr
13 607-04152A Control Assembly, I/ftr, lwr
14 712-04086 Nut, Nylock, m12 x 1.25
15 741-04166 Bearing, double Row, 60x30x37
16 710-0597 Screw, 1/4-20 x 1.00,
17 710-04639 Screw, m8-1.25, 25.00
18 619-04142B Housing, knuckle, I/frt, mach
19 961-04044 Brake, hydraulic, caliper, frt, LH
20 712-3006 Nut, Hex,1/4-20
21 716-04055 Ring, Retainer, dho-60
22 710-0433 Screw, 1/4-20, .625, gr5, lock
23 707-04436A Disc, brake, 8.00x.188
24 710-0852 Stud, rib Neck, 7/16-14 x 1.6
25 918-04489 Hub, wheel
26 936-0291 Washer, flat, .88 x 1.38 x .125, ht
27 712-04109 Nut, slotted, 22x1.5
28 714-0162 Pin, cotter, 5/32,1.25
29 707-04740 Cap, Wheel UV
30 712-3050 Nut, lug, 7/16-14
31 634-04407 Wheel Assembly, 25 x 10-12
734-04323 Tire Only, 25 x 10.5-12
32 732-04383 Wire, Brake Line
33 723-04024 Ball Joint, 14d-6201
— 711-04401* Axle, Front, 4x2
— 723-3021* Creeper Drive Housing Breather
— 737-04149*% Adaptor, Diff, Breather
* Not Shown

4 x 2 Front Axle

27



28

4 x 4 Front Axle




4 x 4 Front Axle

:if Part Number Description ::f: Part Number Description

1 710-0607 Screw, tt, 5/16-18 x 0.500 27 707-04832 Bracket, Steering Shield, LH

2 707-04604B Front Mount, differential, 4x4 707-04833* Bracket, Steering Shield, RH

3 961-04043 Brake, hydraulic, caliper, frt, RH 28 710-04639 Screw, m8-1.25, 25.00

4 619-04137B Housing, knuckle, r/frt, mach 29 961-04044 Brake, hydraulic, caliper, frt, LH

5 607-04145A Control Assembly, r/frt, lower 30 712-3006 Nut, Hex, 1/4-20, gr5

6 737-0296 Vent,3/8 Dia 31 716-04055 Ring, retainer, dho-60

7 726-0205 Clamp, hose, .490 Dia. 32 707-04436A Disc, brake, 8.00x.188

8 751-10350 Hose, Fuel Line 33 710-0852 Stud, rib Neck, 7/16-14 x 1.6

9 726-04041 Clamp, Hose, Adj. 34 723-04024 Ball Joint, 14d-6201

10 607-04148 Arm Assembly, r/frt, upper 35 710-0433 Screw, 1/4-20 x .625, gr5, lock

1 710-0489 Screw, 1/2-13 x 2.00, gr5, std 36 918-04489 Hub, wheel

12 712-3083 Nut, Hex Lock, 1/2-13, Nylon 37 712-04109 Nut, slotted, 22x1.5

13 918-04316 Differential Assembly, cfd, 4x4 38 936-0291 Washer, flat, .88 x 1.38 x.125, ht

14 732-04424 Shabs, 5.0 Stroke, front 39 714-0162 Pin, cotter, 5/32, 1.25

15 911-04071A Axle Assembly, cv Joint, 4x4 40 634-04216B Wheel Assembly, rh, 25 x 10-12
759-04173* Hog Ring 634-04246B Wheel Assembly, rh,25x10-12, blk
731-05082* DOJ Boot Kit (Includes clamp) 634-0448611 Wheel Assembly, rh, 25 x 10-12
731-05083* Rzeppa Boot Kit (Incl. clamp) 634-04217B Wheel Assembily, Ih, 25 x 10-12

16 710-0521 Screw, 3/8-16 x 3.00, gr8, std 634-04247B Wheel Assembly, 1h,25x10-12, blk

17 712-04065 Nut, Flange Lock, 3/8-16, Nylon 634-044871t Wheel Assembily, Ih, 25 x 10-12

18 710-0216 Screw, 3/8-16, .75, gr5, std 634-04575 Wheel Assembly,25x10-12, All Trail

19 716-04039 Ring, retainer, 34 x 1.6 734-04157 Tire Only, 25 x 10-12

20 710-0599 Screw, tt, 1/4-20 x .500 41 712-3050 Nut, lug, 7/16-14

21 607-04152A Control Assembly, I/ftr, lower 712-041271t Nut, lug, 7/16-14, Chrome

22 607-04153 Control Assembly, I/frt, upper 42 707-04740 Cap, Wheel

23 712-04086 Nut, Nylock, m12 x 1.25 707-050071% Cap, Wheel, Chrome

24 741-04166 Bearing, dble Row, 60x30x37 43 732-04383 Wire, Brake Line

25 710-0597 Screw, 1/4-20 x 1.00, gr5, spec — 723-3021* Creeper Drive Hsg Breather

26 619-04142B Housing, knuckle, I/frt, mach — 737-04149*% Adaptor, Differential, Breather

* Not Shown

11 Kohler EFI Units

29



‘ Rear Axle

30



Rear Axle

:if Part Number Description ::f: Part Number Description
1 710-0607 Screw, tt, 5/16-18 x 0.500 30 750-04358B Tube, pivot, rr/cont Arm
2 707-04603B Bracket, rear/diff, 4x4 31 619-04188B Housing, rr, mach
3 707-05313 Spacer, Differential 32 710-04639 Screw, m8-1.25, 25.00
4 710-0599 Screw, tt, 1/4-20 x .500 33 716-04055 Ring, retainer, dho-60
5 710-04994 Screw, m8-1.25, 30.00 34 710-0433 Screw, 1/4-20 x .625, gr5, lock
6 926-0240 Tie, Cable 35 707-04436A Disc, brake, 8.00x.188
7 737-0296 Vent, 3/8 Dia. 36 710-0852 Stud, rib Neck, 7/16-14 x 1.6
8 751-10350 Hose, fuel Line 37 961-04043 Brake, hydraulic, caliper, frt, RH
9 726-0205 Clamp, hose, .490 Dia. 38 918-04489 Hub, wheel
10 737-04278 Fitting, Fuel Pickup 39 936-0291 Washer, flat, .88 x 1.38 x .125, ht
n 936-0275 Washer, Flat, .344 x .688 x .065 40 712-04109 Nut, slotted, 22x1.5
12 918-04236 Differential Assembly, complete 4 714-0162 Pin, cotter, 5/32, 1.25
13 607-04169A Control Assembly, Iwr, I/rr 42 634-04443 Wheel Assembly, rh, 25 x 11-12
14 710-0623 Screw, tt, 3/8-16 x .750 634-04445 Wheel Assembly, rh,25 x 11-12, blk
15 707-05018A Bracket, Diff, rr 634-04484tt Wheel Assembly, rh, 25 x 11-12
16 736-0262 Washer, Flat, .385 x .870 x.092 634-04636 Wheel Assembly, rh 26 x 11-12
17 710-0216 Screw, 3/8-16 x .75, gr5, std 634-04444 Wheel Assembly, Ih, 25 x 11-12
18 712-04065 Nut, Flange Lock, 3/8-16, Nylon 634-04446 Wheel Assembly, Ih, 25 x 11-12, blk
19 710-0521 Screw, 3/8-16 x 3.00, gr8, std 634-04485tt Wheel Assembly, Ih, 25 x 11-12
20 710-0489 Screw, 1/2-13 x 2.00, gr5, std 634-04635 Wheel Assembly, |h, 26 x 11-12
21 712-3083 Nut, Hex Lock, 1/2-13, Nylon 634-04407** Wheel Assembly, compl, 25x10-12
22 611-04063A Axle Assembly, cv Joint 634-04575 Wheel Assembly,25x10-12, All Trail
759-04173* Hog Ring 734-04156 Tire Only, 25x11-12
731-05082* DOJ Boot Kit (Includes clamp) 734-04323** Tire Only, 25x10.5-12
731-05083* Rzeppa Boot Kit (Incl. clamp) 734-04527 Tire Only, 26x11-12
23 732-04423 Shabs, 5.0 Stroke, rr 43 712-3050 Nut, lug, 7/16-14
24 607-04162A Control Assembly, rr Upr 712-04127+t Nut, lug, 7/16-14, Chrome
25 607-04163A Control Assembly, lwr, r/rr 44 707-04740 Cap, Wheel UV
26 710-04637 Screw, 3/8-16 x 4.00, gr5 707-05007+t Cap, Wheel UV, Chrome
27 741-04166 Bearing, dble Row, 60x30x37 45 712-04272 Nut, Jam, M12 x 1.5 x 6MM
28 737-3001 Fitting, Grease — 961-04044* Brake, hydraulic, caliper, frt, LH
29 741-04234B Bearing, Flange, .625 x.750 x .750
* Not Shown
11 Kohler EFI Units
** 4x2 Units Only

31



32

Steering

:zf Part Number Description
1 731-06459 Cover, Steering Wheel
2 710-1880 Screw, 5/16-18 x .75, gr5, patch
3 736-0242 Washer, bell, .340 x .872 x .060
4 731-04514 Steering Wheel, Soft Grip 3 Spoke 5/8
5 916-0231 Ring, e Type, .750
6 941-0339 Flange Bearing, .754id x 1.000d x.925
7 607-04124 Support Assembly, Steering Wheel
8 710-0514 Screw, 3/8-16 x 1.00, gr5, std
9 717-04200 Shaft, Steering
10 712-04086 Nut, Nylock, m12 x 1.25
1 617-04041P Steering Assembly
12 710-3005 Screw, 3/8-16 x 1.25, gr5, std
13 710-1266 Screw, 5/16-18 x 3.50, gr5, std
14 710-3008 Screw, 5/16-18 x .75, gr5, std
15 712-04065 Nut, Flange Lock, 3/8-16, Nylon
16 712-04063 Nut, Flange Lock, 5/16-18




Radiator (If Equipped)

25

2
24—
—26
29—
10\.11]‘ 6
zif Part Number Description :I‘:: Part Number Description
1 951-04148 Radiator Assembly, zin Core 15 726-04114 Clamp, hose, adj
2 703-05461B Bracket, over Flow, bottle 16 928-0123 Pop Rivet 3/16 Dia x .450, sty1
3 722-3022-12 Tape, .625 Wide x .25 Thk Foam 17 731-04731 Container, over Flow, coolant
4 731-05688 Shroud, Fan, Mount 18 736-0173 Washer, flat, .28 x .74 x .063
5 707-04659 Bracket, tube, uv 19 710-0751 Screw, 1/4-20 x .620
6 707-04697 Bracket, rdtr Hose 20 750-04769A Tube, inside, rdtr 4x4
7 707-04894 Shroud, rh 21 750-04768 Tube, outside, rdtr 4x4
8 707-04895 Shroud, Ih 22 750-04762 Spacer, Step
9 710-0597 Hex Head Screw, 1/4-20 x 1.00, gr5 23 707-04896 Shroud, rear
10 710-0599 Screw, tt, 1/4-20 x 0.500, hxindwsh 24 751-10256 Hose, radiator, frt 4x4
1 710-0788 Screw, tt, 1/4-20 x 1.000, hxindwsh 25 707-04897 Shroud, front
12 712-04064 Nut, Flange Lock, 1/4-20, Nylon 26 751-10261 Hose, radiator, frt 4x4
13 723-3061 Heat Baffle Seal 27 751-10377 Tube, overflow, radiator
14 725-04766 Fan, electric, 12v, w/Guard, Yan 28 735-0225 Grommet, Rubber
725-04224A Fan, electric, 12v, w/Guard,Koh EFI 29 710-0642 Screw, tt, 1/4-20 x .750

33



34

Kohler Engine - Crank Shaft & Crank Case

Crankshaft

Crankcase




Crank Shaft

Ref
No.

Part Number

Description

1. KH-24-014-1

54-S | Crankshaft (Includes 2)

Crankcase
:if- Part Number Description :f: Part Number Description
1. (Use Miniblock) Crankcase KH-12-422-13-S Shim, camshaft (A.R.) black
2. KH-25-139-57-S Plug, sg. head 3/8" (2) KH-12-422-07-S Shim, camshaft (A.R.) white
3. KH-24-032-19-S Seal, front ol KH-12-422-08-S Shim, camshaft (A.R.) blue
4, KH-24-380-16-S Pin, loYanmaring (6) KH-12-422-10-S Shim, camshaft - yellow
5. KH-24-067-24-S Connecting Rod (Std.) (2) KH-12-422-11-S Shim, camshaft (A.R.) green
KH-24-067-14-S Connecting Rod (.25) (2) KH-12-422-12-S Shim, camshaft (A.R.) gray
6. KH-24-874-38-S Piston w/Ring Set (Std.) (2) 10. KH-24-012-10-S Camshaft
(Includes 7,8) 1. KH-24-018-09-S Retainer, ring
KH-24-874-14-S Piston w/Ring Set (.08) (2) 12. KH-M-931010-S Washer, plain 9 mm
KH-24-874-18-S Piston w/Ring Set (.25) (2) 13. KH-28-032-09-S | Seal, governor cross shaft
KH-24-874-49-S Piston w/Ring Set (.50) (2) 14. KH-24-468-15-S Washer, plain 1/4”
7. KH-24-018-01-S Retainer, piston pin (4) 15. KH-24-144-38-S Shaft, governor cross
8. KH-24-108-22-S Ring Set (Std. &.08) (2) 16. KH-52-139-09-S Plug, cup
KH-24-108-24-S Ring Set (.25) (2) 17. KH-25-462-12-S Valve, oil drain (goes in the 2
KH-24-108-13-S Ring Set (.50) (2) o'clock position)
9. KH-12-422-09-S Shim, camshaft (A.R.) red

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

35



Kohler Engine - Oil Pan/Lubrication

- >0
&)

G 9

1"

18—@
1
16
\i Q)

Oil Pan/Lubrication

Head/Valve/Breather

36




0il Pan/ Lubrication

:f: Part Number Description ::: Part Number Description
1. KH-24-009-167-S | Plate, closure ass'y (Incl. 2-15) 13. KH-24-381-04 Pick-up, oil
2. KH-24-755-121-S | Kit, tube w/dipstick (Includes 3) 14. KH-M-631005 Washer, plain 6 mm (2)
3. KH-24-038-10-S Dipstick 15. KH-M-645025-S Screw, hex flange M6x1.0x25 (2)
4. KH-24-043-12 Kit, governor gear (Includes 5) 16. KH-12-050-01-S Filter, oil
5. KH-12-380-01 Pin, governor regulating 17. KH-24-136-01 Nipple, oil filter
6. KH-24-448-02-S | Tab, locking 18. KH-25-099-27-S Switch, pressure
7. KH-12-144-02 Shaft, governor gear 19. KH-24-086-17-S Screw, hex flg, M8x1.25x45 (9)
8. KH-25-032-06-S Seal, 0il (PTO end) 20. KH-24-086-17-S Screw, hex. flange M8x1.25x45
9. KH-25-139-60-S Plug, pipe 1/8” (2) — KH-25-113-05t Decal, oil sentry
10. KH-24-153-08 O-Ring — KH-24-113-081 Decal, 20 HP
1. KH-24-393-51-S Oil pump ass'y (Includes 12,13) — KH-25-113-39-St | Decal, clear laminate
12. KH-24-153-01 O-Ring, oil pick-up
Head/ Valve/ Breather
:if. Part Number Description :f: Part Number Description
1. KH-24-755-140-S | Kit, oil fill rocker cover (Incl. 2,3) 20. KH-12-086-16 Screw, Flg, M10x1.5x90 (8)
2. KH-M-651030-S Screw, hex flange M6x1.0x30 (4) 21. KH-25-294-10-S Fitting, 45°
3. KH-24-153-30-S O-Ring, valve cover 22. KH-25-139-60-S Plug, ctsk pipe 1/8”
4. KH-24-445-01-S Strap, lifting (2) 23. KH-M-640034-S Screw, hex flange M6x1.0x34 (2)
5. KH-12-755-03 Kit, retainer (2) 24, KH-24-559-12-S Kit, fuel pump (Includes 2, 3, 21,
6. KH-12-173-01 Cap, valve spring (2) 25-27)
7. KH-24-089-02 Spring, valve (2) 25. KH-25-294-11-S Fitting, 90° (2)
8. KH-235011-S Retainer, spring (2) 26. KH-24-755-46 Cap assembly, oil fill (Incl. 27)
9. KH-66-032-05-S Seal, valve stem 27. KH-24-153-02 O-Ring, dipstick
10. KH-24-318-107-S Head assembly, #1 cylinder 28. KH-24-402-03 Reed, breather
11. KH-24-017-01 Valve, intake (Std.) 29. KH-66-018-04-S Retainer, reed
KH-24-017-02 Valve, intake (.25) 30. KH-M-0545010 Screw, hex. flange M5x0.8x10
12. KH-24-016-01 Valve, exhaust (Std.) 31. KH-24-050-11-S Filter, breather
KH-24-016-02 Valve, exhaust (.25) 32. KH-24-033-01 Kit, breathe (Includes 33,34)
13. KH-24-755-66 Kit, valve train (Incl. 15,18,19) 33. KH-24-041-67-S Gasket, breather
14. KH-25-351-07-S Lifter, valve (4) 34, KH-24-096-86-S Cover, breather
15. KH-24-411-05 Rod, push (2) 35, KH-M-645020-S Screw, hex flange M6x1.0x20 (4)
16. KH-24-841-01-S Kit, cyl head gskt (Incl. 21,22) (2) 36. KH-25-237-14-S Clamp, hose
17. KH-24-318-115-S Head assembly, #2 cylinder 37. KH-24-326-89-S Hose, breather
18. KH-25-186-01 Arm, rocker (2) — KH-24-755-147-St | Kit, cylnd head hardware
19. KH-24-599-02-S Pivot, rocker arm (2) (Includes 5-9,11,12,15,18,19,23)
1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

37



38

‘ Kohler Engine - Ignition/ Electrical & Blower Housing/ Baffles

Ignition/Electrical

Blower Housing & Baffles




Ignition/ Electrical

:f: Part Number Description ::: Part Number Description
1. KH-237878 Kit, 15 amp stator 14. KH-24-086-18 Screw, phillips hd. 11-16x7/8" (2)
2. KH-25-132-12-S Spark Plug (2) 15. KH-x-25-92 Washer, plain 3/16” (2)
3. KH-M-548025-S Screw, hex. cap M5x0.8x25 (2) 16. KH-41-403-10-S Rectifier-regulator
4, KH-24-584-45-S Module, ignition (2) 17. KH-25-155-41-S Connector (3 contact)
5. KH-M-545020-S Screw, hex flange M5x0.8x20 (4) 18. KH-235173 Clip, cable
6. KH-24-025-55-S Flywheel 19. KH-x-25-63 Washer, plain 1/4”
7. KH-x-42-15 Key, 3/16" x 5/8" 20. KH-12-154-01 Clamp, insulated
8. KH-12-468-03 Washer, flat 13/32” — KH-25-086-91-St | Screw, tapping (2)
9. KH-12-086-14 Screw, hex flange M10x1.5x46 — KH-24-126-137-St | Bracket, ground strap
10. KH-24-157-15-S Fan — KH-25-468-07-St | Washer, flat
1. KH-25-086-47 Bolt, shoulder (4) — KH-24-176-171-St | Harness, wiring
12. KH-24-162-03 Screen, grass — KH-25-454-03-St | Tie, wire (2)
13. KH-24-018-03-S Retainer, (3)
1 Not Shown
Blower Housing & Baffles
:if. Part Number Description :if. Part Number Description
1. KH-24-027-163-S Housing, blower (Includes 9. KH-M-645016-S Screw, hex fing (6) M6x1.0x16 (6)
3, KH-41-037-10-S) 10. KH-24-063-88-S Baffle, cyl barrel #2 side
2. KH-24-332-01-S Insert, threaded (5) 1. KH-24-063-70-S Baffle, valley - #2 side
3. KH-25-313-06-S Grommet 12. KH-M-0545010 Screw, hex flange M5x0.8x10 (2)
4. KH-25-468-07-S Washer, flat, 7/32" (2) 13. KH-24-063-59-S Baffle, valley - #1 side
5. KH-M-561016-S Screw, hex. flange 14. KH-24-063-85-S Baffle, cylinder barrel - #1 side
M5x0.8x16 — KH-41-037-10-St | Nameplate, service
6. KH-M-545016-S Screw, hex. flange — KH-25-154-11-St | Clip, repair (speed nut)
M5x0.8x16 (3) — KH-24-086-35-St | Screw, Ibd sckt pan M5 x 0.8 x
7. KH-M-545020-S Screw, hex. flange 10 (5)
M5x0.8x20 (4) — KH-24-468-101 Washer, flat, 7/32" (5)
8. KH-24-146-50-S Plate, back (Incl KH-25-154-11-S)
1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

39



40

Kohler Engine - Starting & Fuel Systems

Starting System

Fuel System




Starting System

Ref
No.

Part Number

Description

N o v oA W N

KH-M-851080-S
KH-25-098-11-S
KH-25-086-113-S
KH-25-435-06-S
KH-25-755-33-S
KH-25-141-05-S
KH-25-221-01-S

Screw, hex flange M8x1.25x80 (2)
Starter, solenoid ass'y (Incl 3-7)
Screw, external torx hd. (3)

Kit, solenoid (Includes 3)

Kit, starter pinion (Includes 6)
Ring

Brush, holder

Fuel System

Part Number

Description

KH-24-853-144-S
KH-24-041-06
KH-24-041-53-S
KH-M-651025-S
KH-24-050-13-S
KH-25-237-14-S
KH-25-111-34-S
KH-24-518-24-St

KH-24-755-125-St
KH-24-757-01t
KH-24-757-02-St
KH-24-757-03-5t
KH-24-757-07t

Kit, carb w/gasket (Incl 2,3)
Gasket, air cleaner base
Gasket, carburetor

Screw, hex flange M6x1.0x25 (2)
Filter, fuel

Clamp, hose (4)

Line, fuel 24" - cut to length (2)
Lead, ground (solenoid to
carb mounting screw)

Kit, high altitude

Kit, solenoid

Kit, float

Kit, carburetor repair

Kit, choke repair

1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

1



42

Kohler Engine - Engine Controls

Engine Controls

15




Engine Controls

Ref

2
°

Part Number

Description

_

0 ©® N O U A W N

B T S Sy
> N = O

KH-M-547050-S
KH-24-089-03
KH-M-645016-S
KH-24-126-172-S
KH-24-112-27-S
KH-24-090-47-S
KH-24-468-20-S
KH-12-237-01
KH-M-545016-S
KH-24-090-48-S
KH-M-446030-S
KH-M-401030
KH-24-468-01
KH-24-090-05
KH-24-079-21-S
KH-41-468-03
KH-M-545020-S
KH-24-089-55-S
KH-24-089-45-S
KH-24-211-03-S
KH-24-090-51-S
KH-M-641060-5
KH-24-089-01
KH-25-158-11
KH-24-079-01
KH-25-158-08
KH-24-086-43-S

Nut, hex. lock M5x0.8

Spring, choke return

Screw, hex flange M6x1.0x16 (4)
Bracket, control

Spacer, control assembly
Lever, throttle actuator
Washer, flat, 5mm

Clamp, cable (2)

Screw, hex. flange M5x0.8x16
Lever, throttle control

Nut, M4x0.7

Screw, cap M4x0.7x30
Washer, flat, 5.5 mm

Lever, choke

Linkage, choke

Washer, spring 1/4”

Screw, hex. flange M5x0.8x20
Spring, governor

Spring, governor

Bolt, rd hd sq neck, M6x1.0x25
Lever, governor

Nut, flange M6x1.0

Spring, linkage

Bushing, linkage retaining
Linkage, throttle

Bushing, throttle linkage
Screw, lbd thd frm, M5 x 0.8 x 16

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

43



44

Kohler Engine - Air Intake/ Filtration & Exhaust

Air Intake/Filtration

Exhaust

% Refertol]

Blower
Housing(’

(%) & Baffles




Air Intake/ Filtration

;f: Part Number Description ::: Part Number Description
1. KH-24-743-08 Kit, air cleaner cover (Incl 2 5,12) 13. KH-M-0545010 Screw, flg thd frm M5x0.8x10
2. KH-54-755-01-S Kit, knob w/seal (Includes 3,4) 14. KH-24-094-39-S Base, air cleaner
3. KH-25-341-04-S Knob, cover 15. KH-24-126-130-S Bracket, air cleaner base
4, KH-24-153-20-S O-Ring 16. KH-24-041-06 Gasket, air cleaner base
5. KH-24-096-69-S Cover, air cleaner 17. KH-24-096-17-S Cover, blower housing
6. KH-12-100-01 Nut, wing 18. KH-25-154-04-S Clip, cable
7. KH-24-096-01 Cover, inner air cleaner 19. KH-25-086-91-S Screw, wsh hd tap #8-18x1/2"
8. KH-24-032-03 Seal, inner air cleaner 20. KH-M-651040-S Screw, flg M6x1.0x40
9. KH-47-883-03-51 Element, precleaner 21. KH-24-164-93-S Manifold, intake - plastic (In-
10. KH-47-883-03-S1 Element, air cleaner cludes 22 & 23)
11. KH-24-086-53-S Screw, flg thd frm M6x1.0x16 22. KH-24-153-27-S O-Ring, intake port
12. KH-24-126-21 Bracket, air cleaner 23. KH-24-041-53-S Gasket, carburetor
Exhaust
:f: Part Number Description

1. KH-25-072-04 Stud M8x1.25x33 (4)

2. KH-24-041-49-S Gasket, exhaust manifold (2)

3. 712-3086 Nut, hex. flange M8x1.25 (5)

— KH-24-782-15 Miniblock

— KH-24-755-107-St | Gasket Set

1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

45



Kohler EFI Engine -

CRANKSHAFT

CRANKCASE

Crank Shaft & Crank Case

46



Crank Shaft

::: Part Number Description
1 KH-66-014-118-S | Crankshaft (Includes 2)
2 KH-52-139-09-S Plug, Cup
Crankcase
:if Part Number Description :Zf- Part Number Description

1 Crankcase (Use: Short Block) 14 KH-66-012-06-S Kit Camshaft - EFI (Incl 25 357
2 KH-66-032-07-S Seal, Camshaft 14-S)
3 KH-x-42-2-S Key, 3/32" x 3/8" 15 KH-12-422-07-S Shim, Camshaft (White .028")
4 KH-66-093-01-S Sprocket, Camshaft KH-12-422-08-S Shim, Camshaft (Blue .03")
5 736-0173 Washer, Flat 1/4" KH-12-422-09-S Shim, Camshaft (Red .032")
6 KH-M-651020-S Screw, Flg, M6 x 1.0 x 20 KH-12-422-10-S Shim, Camshaft (Yellow .034")
7 KH-24-032-19-S Seal, Oil (Helix Lip) KH-12-422-11-S Shim, Camshaft (Green .036")
8 KH-25-139-57-S Plug, Sq Hd Pipe, 3/8" KH-12-422-12-S Shim, Camshaft (Gray .038")
9 KH-24-380-16-S Pin, LoYanmaring KH-12-422-13-S Shim, Camshaft (Black .04")
10 KH-24-067-24-S Connecting Rod (Std) 16 KH-24-018-09-S Retainer, Ring

KH-24-067-25-S Connecting Rod (.25) 17 KH-M-931010-S Washer, Flat 9 mm
n KH-24-874-30-S Kit, Piston w/Ring Set (Incl.12,13) 18 KH-28-032-09-S Seal, Governor Cross Shaft

KH-24-874-31-S Kit, Piston w/Ring Set (.08) 19 KH-24-468-15-S Washer, Flat, 11/32"
12 KH-24-108-22-S Ring Set (Std) 20 KH-24-144-38-S Shaft, Governor Cross

KH-24-108-23-S Ring Set (.08) 21 KH-52-139-09-S Plug, Cup
13 KH-24-018-01-S Retainer, Piston Pin — KH-25-357-14-St | Lubricant, Camshaft

1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

47



48

Kohler EFI Engine - Oil Pan/Lubrication

OIL PAN/LUBRICATION

CRANKCASE




0il Pan/ Lubrication

:if. Part Number Description ::: Part Number Description
1 KH-24-009-157-S | Closure Plate Assembly n KH-24-393-51-S Kit, Oil Pump Ass’y (Incl 12, 13)
2 KH-24-755-121-S Kit, Dipstick/ Tubes (Includes 3) 12 KH-24-153-01 O-Ring, Oil Pick-up
3 KH-24-038-10-S Dipstick 13 KH-24-381-04 Pick-up, Qil
4 KH-24-043-12 Kit, Governor Gear w/Pin (Incl 5) 14 KH-M-631005 Washer, Flat 6 mm
5 KH-12-380-01 Pin, Governor Regulating 15 KH-M-645025-S | Screw, FIg Thd Frm M6x1.0x25
6 KH-24-448-02-S Tab, Locking 16 KH-12-050-01-S Filter, Oil
7 KH-12-144-02 Shaft, Governor Gear 17 KH-24-136-01 Nipple, Oil Fllter
8 KH-25-032-06-S Seal, Oil 18 KH-24-086-17-S Screw, Flg M8 x 1.25 x 45
9 KH-25-139-60-S Plug, Ctsk Pipe, 1/8" 19 KH-25-099-27-S Switch, Oil Pressure
10 KH-24-153-08 O-Ring
Head/ Valve/ Breather
:if- Part Number Description ::: Part Number Description
1 KH-M-651050-S Screw, Flg, M6 x 1.0 x 50 21 KH-M-645016-S Screw, Flg Thd Frm M6x1.0x16
2 KH-25-086-124-S | Screw, Flg, M6 x 1.0 x 25 22 KH-25-351-07-S Kit, Hyd VI Lft (Incl 25 357 14-S)
3 KH-66-096-08-S Kit, Rocker Cover (Oil Fill) (Incl 23 KH-24-755-66 Kit, Valve Train (Incl 24, 27, 29)
1,2,4-6) 24 KH-24-411-05 Rod, Push
4 KH-24-755-46 Kit, Oil Fill Cap (Yellow) (Incl 5) 25 KH-66-841-04-S "Kit, Cyl Head Gasket (#2 Side)
5 KH-24-153-01 O-Ring, Oil Pick-up (Includes 11 [Qty 4], 12 [Qty 4],
6 KH-66-041-09-S Gasket, Valve Cover 24 041 49-S & 66 041 05-S)”
7 KH-12-755-03 Kit, Retainer 26 KH-66-318-30-S Kit, Cylinder Head (#2 Side)
8 KH-12-173-01 Cap, Valve Spring 27 KH-25-186-01 Arm, Rocker
9 KH-24-089-02 Spring, Valve 28 KH-25-139-62-S Plug, Pipe Ctsk, 3/8"
10 KH-66-018-02-S Retainer 29 KH-24-599-02-S Pivot, Rocker Arm
1 KH-24-100-10-S Nut, Flg, M8 x 1.25 30 KH-66-086-07-S Screw, Rocker Arm Pivot
12 KH-220534 Washer, Flat, 5/16" 31 KH-66-096-11-S Kit, Rocker Cover (Includes 6)
13 KH-66-032-05-5 Seal, Valve Stem 32 KH-24-402-03 Reed, Breather
14 KH-66-318-27-S Kit, Cylinder Head (#1 Side) 33 KH-66-018 04-S Retainer, Reed
15 KH-66-841-01-S "Kit, Cyl Head Gasket (#1 Side) 34 KH-M-545010-S Screw, Flg Thd Frm, M5x.8x10
(Includes 11 [Qty 4], 12 [Qty 4], 35 KH-24-050-11-S Filter, Breather
24 041 49-S & 66 041 05-S)” 36 KH-24-041-67-S Gasket, Breather
16 KH-24-016-01 Valve, Exhaust (Std) 37 KH-24-096-86-S Cover, Breather
KH-24-016-02 Valve, Exhaust (.25) 38 KH-M-645020-S Screw, Flg Thd Frm, M6x1.0x20
17 KH-24-017-01 Valve, Intake (Std) 39 KH-25-237-08-S Clamp, Band Spring Hose
KH-24-017-02 Valve, Intake (.25) 40 KH-66-326-34-S Hose Assembly, Breather
18 KH-66-072-03-S Stud — KH-24-041-49-S Gasket, Exhaust
19 KH-12-445-05 Strap, Lifting — KH-66-041-05-S Gasket, Intake Manifold
20 KH-x-22-11 Washer, Int Tooth Lock 1/4" — KH-25-357-14-S Lubricant, Camshaft

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

49



50

Kohler EFI Engine - Ignition/ Electrical & Starting System

IGNITION/ELECTRICAL

COOLING SYSTEM

STARTING SYSTEM




Ignition/ Electrical

Ref

2
°

Part Number

Description

O 00 N OO0 1 D W N =

_
o

KH-24-519-02-S
KH-12-112-18-S
KH-66-132-01-S
KH-M-670045-S
KH-24-025-23-S
KH-x-42-15
KH-12-468-03
KH-12-086-14
KH-66-144-04-S
KH-M-839025-S
KH-M-561016-5t
KH-x-22-5-St
KH-M-645020-St
KH-25-454-07-St
KH-M-645025-St

Coil, Ignition

Spacer

Spark Plug

Screw, Thrd Frm, M6 x 1.0 x 45
Kit, Flywheel

Key, 3/16" x 5/8"

Washer, Flat, 13/32"

Screw, Flg, M10 x 1.5 x 45
Shaft, Front Drive

Screw, Flg, M8 x 1.25 x 25
Screw, Flg Thd Frm, M5x.8x16
Washer, Int Tooth Lock, 5/16"
Screw, Flg Thd Frm, M6x1.0x20
Tie

Screw, Flg Thd Frm, M6x1.0x25

1 Not Shown

Starting System

Ref
No.

Part Number

Description

w

O 00 N O un b

712-3086
KH-M-851080-S
KH-25-098-11-S

KH-M-851030-5
KH-66-146-54-S
KH-25-435-06-S
KH-25-086-113-S
KH-25-755-33-S
KH-25-141-05-S
KH-25-221-01-S

Nut, Flg, M8 x 1.25

Screw, Flg, M8 x 1.25 x 80
Starter Ass'y, Solenoid Shift
(Includes 6-10)

Screw, Flg, M8 x 1.25 x 30
Plate, Starter

Kit, Solenoid (Includes 7)
Screw, External Torx Head
Kit, Starter Pinion (Includes 9)
Ring

Brush, Holder

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

51



‘ Kohler EFI Engine - Fuel System

FUEL SYSTEM

COOLING
SYSTEM

/

52



Fuel System

Description

Rail, Fuel

Screw, Flg, M6x1.0x 12
Screw, Flg, M6 x 1.0 x 25
Housing, Thermostat

Kit, Thermostat

Module, Engine Mngmnt. (ECU)
Screw, Flg, M6 x 1.0 x 12

Kit, EFl Intake Mnfld (Incl 9-15)
Gasket, Thermostat

Screw, Phl Pan, M4x0.7x12

Kit, Throttle Position Sensor
Gasket, Intake Manifold

Plug, Pipe Ctsk, 3/8"

Spring, Speed Control (Short)
Screw, Phl Pan M4 x 0.7 x 25
Connector, Hose

Screw, Flg M6 x 1.0 x 50
Screw, Flg M6 x 1.0 x 90
Screw, Flg Thd Frm M6x1.0x16
Bracket, Speed Sensor

Screw, Flg Thd Frm M5x0.8x16
O-Ring

Sensor, Temperature

Clip, Fuel Injector

Injector, Fuel (Includes 26)
O-Ring

Pump Ass'y, Fuel

Filter, Fuel Strainer

Regulator Ass'y, Fuel Pressure
Filter, Fuel

Sensor, Oxygen

Tie

Harness, EFl Wiring

Tie

Tie

:f: Part Number
1 KH-66-399-02-S
2 KH-M-651012-S
3 KH-25-086-124-S
4 KH-66-081-01-S
5 KH-66-453-02-S
6 KH-66-584-05-S
7 KH-M-650012-S
8 KH-66-164-22-S
9 KH-66-041-01-S
10 KH-M-442012-S
1 KH-24-418-06-S
12 KH-66-041-05-S
13 KH-25-139-62-S
14 KH-12-089-11
15 KH-M-442025-S
16 KH-66-155-02-S
17 KH-M-651050-S
18 KH-M-651090-S
19 KH-24-086-42-S
20 KH-24-126-131-S
21 KH-M-545016-S
22 KH-12-153-04
23 KH-24-418-12-S
24 KH-24-154-05-S
25 KH-24-331-02-S
26 KH-24-153-26-S
27 KH-24-393-52-S
28 KH-24-050-06-S
29 KH-24-403-16-S
30 KH-24-050-03-S
31 KH-24-418-05-S
— KH-25-454-07-St
— KH-66-176-19-St
— KH-25-454-07-St
— KH-25-454-05-St

1t Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

53



54

Kohler EFI Engine - Engine Controls, Air Intake/ Filtration & Exhaust

23 \%

ENGINE CONTROLS

AIR INTAKE/FILTRATION
EXHAUST

3 2
‘',

FUEL SYSTEM ____



Engine Controls

:if Part Number Description :f: Part Number Description
1 KH-24-211-03-S Bolt, Rd Hd Sq Neck, M6x1.0x25 13 KH-x-20-1 Washer, Spring Lock, 1/4"
2 KH-24-090-51-S Lever, Governor 14 KH-M-541050-S Nut, Flg, M5 x .8
3 KH-M-641060-S Nut, Flg, M6 x 1.0 15 KH-24-468-01 Washer, Flat, 5.5 mm
4 KH-24-089-01 Spring, Linkage 16 KH-24-090-07 Lever, Throttle Actuator
5 KH-25-158-08 Bushing, Linkage Retaining 17 KH-24-090-13 Lever, Throttle Control
6 KH-24-079-01 Linkage, Throttle 18 KH-24-089-49-S Spring, Governor
7 KH-25-158-11 Bushing, Throttle Linkage 19 KH-24-089-51-S Spring, Throttle Limiter
8 KH-M-547050-S Nut, Lock M5 x .8 20 KH-M-446030-S Nut, M4 x 0.7
9 KH-M-545016-5 Screw, Flg Thd Frm M5x0.8x16 21 KH-M-401030 Screw, Cap, M4 x .7 x 30
10 KH-24-126-176-S | Bracket, Control 22 KH-41-468-03 Washer, Spring, 1/4"
M KH-M-645016-S Screw, Flg Thd Frm M6x1.0x16 23 KH-M-545020-S Screw, Flg Thd Frm, M5 x .8 x 20
12 KH-12-237-01 Clamp, Cable

Air Intake/ Filtration

:if. Part Number Description
1 KH-M-645016-S Screw, Flg Thd Frm, M6x1.0x16
2 KH-24-029-28-S Adapter, Air Intake
3 KH-24-041-38-S Gasket, Air Cleaner Adapter
4 KH-M-551016-S Screw, Hvy Flg, M5 x .8 x 16
5 KH-24-126-143-S Bracket, Air Cleaner
6 KH-24-029-35-S Adapter, Plate
7 KH-x-25-12 Washer
8 KH-24-041-14 Gasket, Air Cleaner Base
Exhaust
::if. Part Number Description
1 KH-25-072-14-S Stud, M8 x 1.25 x 33
2 KH-24-041-49-S Gasket, Exhaust
712-3086 Nut, Flg, M8 x 1.25
— KH-25-454-05-St | Tie
1 Not Shown

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

55



Kohler EFl Engine - Cooling System & Decals

COOLING SYSTEM

Not Serviceable
Part of
Crankcase

IGNITION/
/ELECTRICAL
N\
N\ 13
14
DECALS
AWARNING

\ 1

3

ENGINE MAINTENANCE-INFORMATION

Artwork is representative.
Actual decals may differ depending on model and specification number.



Cooling System

Ref

Part Number

Description

O 0 N O U b W N =
°

KH-66-126-63-S
KH-25-237-12-S

KH-66-755-16-S
KH-66-237-07-S
KH-24-431-02-S
KH-66-326-24-S
KH-66-153-01-S
KH-45-155-01-S
KH-66-393-01-S

Tube, Crossover
Clamp, Hose

Tube, Crossover
Clamp

Sleeve, Insulating 14"
Hose, By-pass
O-Ring

Connector

Pump, Water

10 KH-M-651020-S Screw, Flg, M6 x 1.0 x 20
1 KH-66-203-01-S Belt, Water Pump
12 KH-M-651040-S Screw, Flg, M6 x 1.0 x 40
13 KH-66-126-63-S Bracket, Ignition Coil (EFI)
14 KH-66-154-05-S | Clip
— KH-25-454-03-St | Tie, Wire
1 Not Shown

Decals
Ref s
No Part Number Description
1 KH-24-113-78-S Decal, Warning
2 KH-25-113-39-S Decal, Clear Laminate
3 KH-24-113-14 Decal, Engine Maint.

NOTE: Engine features vary by model. NOT all parts listed above and pictured on the previous page are standard equipment.

57



58



C(ylinder Block

Ref

Part Number

Description

YA-719515-01560
YA-105311-01090
YA-119623-01250
YA-119285-01990
YA-119620-02020
YA-119717-02411
YA-124060-01050
YA-124160-01910
YA-27241-120000
YA-119717-02930
YA-119515-01200
YA-119515-01330
YA-719717-02901
YA-719717-02911
YA-119810-02941

Block Assembly, Cylinder
Plug 30

Plug 45

Plug 25

Bolt

Bush, Camshaft

Plug Pt, 1/8

Plug Pt, 1/4

Plug 12

Bearing, Thrust

Bolt, Cylinder Head
Gasket, Cylinder Head
Main Bearing Set
Main Metal

Bearing, Thrust

59



60

Yanmar Engine - Gear Housing (Figure 2)

\\\\‘m\




Gear Housing

:if. Part Number Description
1 YA-119717-01501 Case, Gear

2 YA-119717-01570 Bolt, Stud M8

3 YA-119734-01590 Cover Assembly, Gear Case
4 YA-719734-01500 Cover Assembly, Gear Case
5 N/A - order Ref. #4 | Cover, Gear Case

6 YA-119717-01800 Seal, Oil

7 YA-23876-030000 | Plug Pt, 3/8, Screw

8 YA-119717-32100 Cover Assembly, Pump
9 N/A - order Ref. #8 | Cover, Lub. Oil Pump
10 YA-129900-32130 | Valve, Relief

M YA-129001-32320 | Spring

12 YA-129001-32330 | Plug

13 YA-119717-32110 Rotor, Inner

14 YA-119717-32120 Rotor, Outer

15 YA-119802-32130 Screw, M6 x 16

16 YA-119717-01750 Cover, Pump Timing
17 YA-119660-01911 Pipe, Knock

18 YA-119624-32040 | O-Ring P 12.0

19 YA-119717-32050 O-Ring P 17.0

20 YA-121850-51960 O-Ring, F.I. Pump

21 YA-26106-060122 | Bolt M 6 x 12 Plated

22 YA-26106-060162 Bolt M 6 x 16 Plated

23 YA-26106-060402 | Bolt M 6 x 40 Plated

24 YA-26106-060402 | Bolt M 6 x 40 Plated

25 YA-26106-060602 | Bolt M 6 x 60 Plated

26 YA-26106-060652 | Bolt M 6 x 65 Plated

27 YA-26306-080002 | Nut

28 YA-124160-01751 Cover, Filler

29 YA-24311-000320 | O-Ring 1A P-32.0

61



‘ Yanmar Engine - Mounting Flange & Oil Sump (Figure 3)

62‘



Mounting Flange & Oil Sump

Part Number

Description

YA-129100-01580
YA-119415-01600

YA-26206-100202
YA-26206-100252
YA-119620-01620
YA-119527-01640

YA-124085-02220
YA-26106-060222
YA-119515-01720

YA-119540-01770
YA-105425-01690
YA-22190-160002
YA-26106-060122
YA-26106-060252
YA-26106-060452

Parallel Pin, 8 x 16
Flange, Mounting

Bolt, M10 x 20

Bolt, M10 x 25

Parallel Pin, 6 x 10

Case Assembly, Oil Seal
Seal, Oil

Bolt, M 6 x 22 Plated
Spacer, Oil Sump
Sump Assembly, Lub. Oil
Plug, M16

Seal, Washer, 16S

Bolt, M 6 x 12 Plated
Bolt, M 6 x 25 Plated
Bolt, M 6 x 45 Plated

63



64

Yanmar Engine - (ylinder Head & Bonnet (Figure

=S

)

56




(ylinder Head & Bonnet

:f: Part Number Description ::: Part Number Description
1 YA-129900-07900 | Lifter, Engine 34 YA-22242-000120 | Circlip 12

2 YA-26106-080162 | Bolt, M 8 x 16 Plated 35 YA-26979-050162 | Screw,M5x 16

3 YA-129901-11450 Protector, Nozzle 36 YA-26106-080402 | Bolt, M8 x 40 Plated

4 YA-119600-11460 Gasket, Nozzle 37 YA-124160-01751 Cover, Filler

5 YA-105010-11490 Cap, Valve 38 YA-119515-11380 Bonnet Assembly, Head
6 YA-119515-11750 Head Assembly, Cylinder 39 YA-119717-03031 Plate, Baffle

13 YA-119285-11990 Plug 35 40 YA-119717-03070 Baffle, Breather

14 YA-23876-005000 | Plug Pt, 1/16, Screw 41 YA-119717-03070 Baffle, Breather

15 YA-119515-11101 Valve, Intake 43 YA-119802-03110 Plate, Diaphragm

16 YA-119515-11110 Valve, Exhaust 44 YA-119802-03121 Cover, Diaphragm

17 YA-119717-11131 Spring, Valve 45 YA-119802-03131 Diaphragm

18 YA-129508-11180 Retainer, Spring 46 YA-119802-03141 Spring, Diaphragm

19 YA-119717-11190 Cotter, Valve 48 YA-119515-11310 Gasket, Bonnet

20 YA-119717-11340 Seal, Valve Stem 49 YA-119515-11320 Cover, Bonnet

21 YA-119717-11350 Seal, Valve Stem 50 YA-119515-11330 Gasket, Bonnet Cover
22 YA-119515-11800 Guide, Valve 51 YA-22857-500100 | Screw, 5 x 10, Tapping
23 YA-22351-060012 | Spring Pin, 6 x 12 52 YA-22857-500100 | Screw, 5 x 10, Tapping
24 YA-119515-11200 Support Assembly, Arm 53 YA-22857-500160 | Screw,5x 16

25 YA-119515-11240 Shaft Assembly, Rocker 54 YA-24311-000320 | O-Ring, 1AP-32.0

28 YA-119717-11260 Support, Rocker Arm 55 YA-26106-060202 | Bolt, M 6 x 20 Plated
29 YA-119515-11280 Spring, Shaft 56 YA-26106-060752 | Bolt, M 6 x 75 Plated
30 YA-119717-11650 Arm Assembly, Rocker 57 YA-119717-77800 Plug, Glow

31 YA-129150-11230 Screw, Valve 58 YA-119717-77820 Connector, Glow Plug
33 YA-129150-11750 Nut, M8 x P1.0

65



66

Yanmar Engine - Exhaust Manifold (Figure 5)

Ref
No.

Part Number

Description

N Ot hAwWwN

YA-119718-13100
YA-119717-13110
YA-119717-13600
YA-119802-13620
YA-119131-18320
YA-26306-080002
YA-119515-13200

Manifold, Exhaust
Gasket, Manifold
Stud, M8 x 50

Bolt, M 8 x 50 Plated
Bolt, M 8 x 22

Nut

Gasket, Silencer




Yanmar Engine - Camshaft & Driving Gear (Figure 6)

Ref

No. Part Number Description ::: Part Number Description
1 YA-119620-14200 | Tappet 14 YA-26106-060352 | Bolt, M 6 x 35 Plated

2 YA-119515-14400 Rod, Push 15 YA-129150-25301 Bolt, FI-P

3 YA-119515-14581 Camshaft Assembly 16 YA-119717-25930 | Gear, Pump

8 YA-26106-060122 | Bolt, M 6 x 12 Plated 17 YA-119717-51150 Flange

9 YA-119717-25050 | Shaft, Idle Gear 18 YA-22217-120000 | Spring Washer 12

10 YA-119717-25101 Gear Assembly, Idle 19 YA-26716-120002 | Nut 12

13 YA-119717-25911 Bush, Idle Gear

67



68

Yanmar Engine - Crankshaft & Piston (Figure 7)

(s

14
(31)

:if‘ Part Number Description ::Zf. Part Number Description

1 YA-119515-21700 Crankshaft Assembly 16 YA-119515-22500 Ring Set

2 YA-129100-01580 Parallel Pin 8 x 16 20 YA-119515-22300 Pin, Piston

4 YA-119717-21200 Gear, Crankshaft 21 YA-22252-000220 | Circlip 22

5 YA-22512-040120 Key, 4 x 12 22 YA-119515-23000 Rod Assembly, Connecting
7 YA-119620-21500 Bolt, Flywheel 25 YA-119717-23200 Bolt, Connecting Rod

8 YA-119515-21580 Flywheel Assembly 26 YA-119515-23601 Metal Assembly, Crank Pin
10 YA-124950-21600 Gear, Ring 28 YA-119717-23910 Bush, Piston Pin

M YA-119717-21650 V-Pulley, Crankshaft 29 YA-119515-23611 Bearing, Pin

12 YA-119621-21680 Bolt M12 x 1.25, Flange 31 YA-119515-22900 Piston Assembly

13 YA-119620-21941 Washer 33 YA-119515-22550 Ring Set

14 YA-119515-22080 Piston Assembly




Yanmar Engine - Lub. Qil System (Figure 8)

::if. Part Number Description :f: Part Number Description

1 YA-119515-34801 Dipstick, Lub. Oil 1 YA-114250-39450 Switch

2 YA-121520-34810 | Guide, Dipstick 12 YA-119717-39210 Pipe Assembly, Hydraulic
3 YA-129100-35140 Stud 13 YA-129005-59830 | Bolt Assembly, Joint

4 YA-119305-35151 Filter Assembly, Lub. Qil 14 YA-22190-080002 | Seal Washer

5 YA-119717-32060 O-Ring, P15.0 15 YA-23857-030000 | Joint Bolt

6 YA-119515-35080 Pipe Assembly, Lub. Oil 16 YA-22190-080002 | Seal Washer

10 YA-26106-060102 Bolt, 6 x 10 Plated

69



70

Yanmar Engine -

el Injection Valve (Figure 9)

zf: Part Number Description ::Zf- Part Number Description
1 YA-119515-53001 Valve Assembly, Injection 24 YA-101304-59020 | Joint 12, Pipe

2 YA-118200-53010 | Holder, Nozzle 25 YA-22190-120002 | Seal Washer 12

3 YA-119515-53010 | Nozzle Assembly 26 YA-119515-59540 | Pipe Assembly, Return
4 YA-129901-53800 | Shim Set 32 YA-129901-59560 | Gasket, Return

15 YA-129150-59120 | Retainer, Inj. Pipe 33 YA-119540-59570 | Pipe, Fuel Return

18 YA-129150-59131 Bolt, M 4 x 14, Hex Sckt. 34 YA-124066-59100 | Clamp

20 YA-119546-59810 | Pipe, Fuel Injection 36 YA-119840-59570 | Joint

21 YA-119546-59820 | Pipe, Fuel Injection 37 YA-119620-59700 | Nut

22 YA-119546-59830 | Pipe, Fuel Injection 38 YA-119813-59950 | Valve Assembly, Check
23 YA-103854-39140 | Bolt, Pipe Joint 44 YA-22190-120002 | Seal Washer




Page Left Blank Intentionally

71



‘ Yanmar Engine - Fuel Injection Pump (Figure 10)

72



Fuel Injection Pump

:f: Part Number Description :f: Part Number Description
1 YA-719533-51350 FIE Assembly 66 YA-129155-51540 Circlip

4 YA-129155-51020 Stud, Feed Pump 67 YA-129155-51550 Pinion, Control

5 YA-119717-51030 Camshaft 68 YA-129100-51560 Pinion

6 YA-119717-51060 Support, Bearing 69 YA-119717-51570 Receiver, Spring

7 YA-119717-51070 Parallel Pin 70 YA-129100-51570 Screw

8 YA-122710-51090 Key 71 YA-158600-51570 | Plug

9 YA-119415-51100 Plunger Assembly 72 YA-129155-51580 | O-Ring

12 YA-129155-51140 Pin, Barrel Locking 73 YA-129155-51591 Spring, Rack

13 YA-158600-51170 Seat Spring 74 YA-129155-51701 Cover

14 YA-119717-51190 Spring, Plunger 75 YA-119717-51711 Packing

15 YA-119717-51200 | Tappet Assembly 76 YA-119717-51750 Cover, Body Side

19 YA-129155-51600 Shim Pack 77 YA-119717-51761 Gasket

39 YA-158600-51270 | Stopper 78 YA-158600-51790 | Guide, Rack

40 YA-129155-51280 O-Ring 79 YA-22190-160002 | Seal Washer

41 YA-129155-51280 O-Ring 80 YA-22217-060000 | Spring Washer

42 YA-119717-51300 | Valve Assembly, Delivery 81 YA-22351-050010 | Spring Pin, 5x 10

45 YA-119717-51330 Spring, Delivery 82 YA-24101-060034 | Ball Bearing

46 YA-124550-51350 Gasket, Delivery 83 YA-24101-063034 | Ball Bearing

47 YA-118400-51370 Locking 84 YA-24316-000150 | O-Ring

48 YA-129155-51400 Deflector 85 YA-26022-050122 | Screw, M5 x 12

49 YA-158600-51410 Plug 86 YA-26022-060162 | Screw,M6x 16

50 YA-119717-51420 O-Ring 87 YA-26106-050102 | Bolt, M 5 x 10 Plated
51 YA-158600-51420 | Plug 88 YA-26716-060002 | Nut

52 YA-158600-51442 | Valve Assembly, Delivery 89 YA-119717-51480 Collar, FIC Fix

58 YA-129155-51450 Shim Set, Adjusting 90 YA-119717-51490 Bolt, Fixation

63 YA-119717-51500 Rack, Control 93 YA-129155-52051 Gasket

64 YA-129155-51521 Bush, Rack 94 YA-129158-52101 Feed Pump Assembly
65 YA-129155-51530 | Spacer, Aux. Spring

73



74

‘ Yanmar Engine - Governor (Figure 11)
130




Governor

:f: Part Number Description :f: Part Number Description
2 YA-119717-61050 Gasket, Case 68 YA-26106-060102 Bolt, 6 x 10 Plated

3 YA-119717-61060 Case, Governor 69 YA-26366-080002 [ Nut,M 8

4 YA-119717-61070 Gasket, Cover 70 YA-119717-61200 Weight Assembly

5 YA-119717-61100 Case Assembly, Governor 74 YA-129008-61301 Nut, Governor Weight
6 YA-129155-51280 O-Ring 75 YA-129155-61341 Sleeve

8 YA-119717-61120 Link 76 YA-129155-61460 Bolt, Idle Limit

9 YA-119717-61130 Link 77 YA-158552-61900 O-Ring

10 YA-119717-61140 Link 78 YA-129209-61920 Nut

n YA-119717-61150 Link 79 YA-22190-100002 | Seal Washer

12 YA-129209-61370 Nut, M6 80 YA-22190-120002 Seal Washer

13 YA-129052-61390 | Shaft, Gov. Lever 81 YA-22372-040000 | Snap Pin

14 YA-119717-61400 Shaft Assembly, Control 82 YA-23887-100002 | Plug 10

21 YA-119515-61440 Lever, Control 83 YA-26106-060102 | Bolt, 6 x 10 Plated

22 CY-129470-61450 Bolt, Revol. Limit 84 YA-26106-060142 Bolt, M 6 x 14 Plated
23 YA-129156-61460 Shim 85 YA-26106-060202 | Bolt, M 6 x 20 Plated
24 YA-129155-61480 | Spacer Assembly 86 YA-26106-060452 | Bolt, M 6 x 45 Plated
30 YA-119717-61500 Lever Assembly, Governor 87 YA-26756-060002 | Lock Nut6

31 YA-174307-51700 Shim Set 88 YA-119515-61560 Angleich Assembly
49 YA-129486-61540 | Spring, Set 121 YA-129573-61700 Spring, Governor

59 YA-129100-61650 | Spring, Fuel Control 122 YA-158601-61700 Limiter Assembly, Fuel
60 YA-158552-61700 Shim Assembly 130 YA-129209-61930 Cap Nut

64 YA-158552-61710 | Shim 131 YA-129209-61970 | Plate

65 YA-119660-61901 Retainer, Shaft 132 YA-119653-77950 Solenoid, Stop

66 YA-22272-000030 | Circlip 133 YA-23414-120016 Gasket 12

67 YA-24341-000070 | O-Ring

75



76

‘ Yanmar Engine - Cooling Water System (Figure 12)

YW

=

241

<7

Ref

Part Number

Description

Part Number

Description

YA-119515-42001
YA-119717-42031
YA-119515-42041
YA-26577-060122
YA-27241-250000
YA-119717-42320
YA-119515-42020
YA-23414-080000
YA-26106-080122
YA-26106-080502
YA-119717-42350

Pump Assembly, Water
Gasket

Cover

Screw, M 6 x 12

Plug 25

O-Ring

Gasket, Water Pump
Gasket 8, Round
Bolt, M 8 x 12 Plated
Bolt, M 8 x 50 Plated
V-Pulley, CW. Pump

YA-26106-060122
YA-124101-49531

YA-119717-49800

YA-26106-080252
YA-26106-080652
YA-171056-49120
YA-121450-42450
YA-121250-44901

YA-124465-44950
YA-124465-44950

Bolt, M 6 x 12 Plated
Cover, Thermostat
Thermostat

Bolt, M 6 x 25 Plated
Bolt, M 6 x 65 Plated
Plug, Drain

Plug, M16

Switch, Thermo
Gasket 16

Gasket 16




Page Left Blank Intentionally

77



78

Yanmar Engine - Starting Motor (Figure 13)




Starting Motor

:zf. Part Number Description
1 YA-119717-77010 Starter

2 YA-x0281007750 Coil Assembly, Field
3 YA-x0280996180 | Starter Kit

4 YA-x0285105190 Holder Assembly

5 YA-x0285205030 | Spring

6 YA-x0282005991 Armature Assembly
7 YA-x0283006960 | Clutch Sub-Assembly
8 YA-x4284001590 | Housing Assembly, Starter
9 YA-x9491050100 | Needle Bearing

10 YA-x0285007030 | Frame Assembly

1 YA-x9491040990 | Bearing

12 YA-x0280626010 | Cover

13 YA-x0284105040 | Bearing Sub-Assembly
14 YA-x9491034330 Bearing

15 YA-x0286105010 Shaft Sub-Assembly
16 YA-x9491034320 Bearing

17 YA-x0286305010 Gear

18 YA-x0286355010 Gear

19 YA-x0287405140 Lever

20 YA-x0534007800 | Switch, Emergency
21 YA-x9055715000 Ring

22 YA-x9490721360 Ring

23 YA-x0280210331 Nut

24 YA-x9490138110 Washer

25 YA-x9490138090 Washer

26 YA-x9490138100 | Washer

27 YA-x0284525010 Plate

28 YA-x9490562360 | Nut

29 YA-x9490560750 Nut

30 YA-129407-77330 | Bolt, Through

32 YA-x9490065670 | Screw,M4x6

33 YA-x0280335350 Cover Set, Terminal
34 YA-x1289510130 Nut

35 YA-26106-100252 | Bolt, M 10 x 25 Plated

79



80

‘ Yanmar Engine - Gasket Set (Figure 14) /1\

8 Uil

LOOSE PARTS

OPTIONAL PARTS

24 28
Il
25 30
m 977770
-1207F
::if. Part Number Description :f: Part Number Description
1 YA-719515-92620 | Gasket Set 15 YA-119717-13110 Gasket, Manifold
2 YA-119515-01330 | Gasket, Cylinder Head 16 YA-119515-13200 | Gasket, Silencer
3 YA-119624-32040 O-Ring, P 12.0 17 YA-119717-32060 O-Ring, P15.0
4 YA-119717-32050 O-Ring, P 17.0 18 YA-22190-080002 | Seal Washer
5 YA-121850-51960 O-Ring, F.I. Pump 19 YA-119515-42020 Gasket, Water Pump
6 YA-24311-000320 O-Ring, 1A P-32.0 20 YA-23414-080000 | Gasket 8, Round
7 YA-24341-000240 | O-Ring, 1A S-24.0 21 YA-124465-44950 | Gasket 16
8 YA-22190-160002 | Seal Washer 22 YA-129901-59560 | Gasket, Return
9 YA-129901-11450 Protector, Nozzle 23 YA-22190-120002 | Seal Washer 12
10 YA-119600-11460 | Gasket, Nozzle 24 YA-119643-66900 | Diode
1 YA-119717-11340 Seal, Valve Stem 25 YA-119650-77910 | Relay, Glow
12 YA-119717-11350 Seal, Valve Stem 28 YA-129211-77920 Timer
13 YA-119515-11310 Gasket, Bonnet 30 YA-977770-1207F | Gasket, Liquid
14 YA-119515-11330 Gasket, Bonnet Cover




Labels (Models K465/6/G) ‘

apIg slobuasse

d
uQ Jepued uQ padeld m

1112€SLLL

BOIY 9SN4 JEaN
POOH Jepun Jepus
Wo sIeAuq uo
062EVXLLL

! /=

070 SHY3A 9L
1SY31 1YV 39 1SNIN H3AIHA

opIS We
1LGeeYXLLL

8pIS oIy
9GCEYXLLL
|[@ayM Buueels
Japun yseq uo

POOH Juoi4 UQ paltsjua)
(99¥X) 926€1ALLL
(S9vM) e90v1ALLL
(99vM) L1S1ALLL

4

WS Jeen

0] 1xaN paublly ol 1xaN paubily

Lv9eelLLL

9G1€€SLLL
apIS SIdALQ UO @N
Japua4 uQ pade|d
81/2€SLLL
/\‘\\\\\\\//,,
& =4 ﬂv
(" ONINHVMY
8 pag Jeay uo
%007 WQ paisjua aoe|d
€.08€SLLL
ce0celLLL
= "DNILAIHS 340439 dOLS Y
30Viva NIV SAIUG NGRS OL
LLNVLILHOJWI J
JoyesadQ Buioeq
qgouy| 0L 1xeN paubily 19puUB4 dnSe|d UQ
S692212LL s|puBH Mojeg peoeld (

19/2€S..L

(epIS 1oAuQ - 99%M) 896€1LALLL
8pIS JOAIQ - S9VM) ¥96€E1ALLL
8pIS J8AUQA - DIYM) 8ELGLALLL

(opiS 1oBusssed - 99%M) L96€1LALLL i
opIS Jobusssed - GOvM) €96E1LALLL
(opiS sebusssed - DIKM) 9€1GLALLL

..v v 1353IG

8|Buy Jeay yum paubly
POOH JO 8pIS ¥ uQ 82e|d
(99vM) 8e0vLALLL
(S9vM) vrorLaLLL
(99vM) ev1S1ALLL .

1919\ INOH Jo- 1deox3

spesu| alojeg ppy yseq uo
182€2lLLL

13530 lv ;‘

a|Buy Jeay yum paubiy
POOH JO 8p!IS WbiY uQ 8deld
(99vM) Leov1LALLL
(S9vM) evorLaLLL
(99vM) 2vIS1aLLL

pag JO Jeay uQ palejs)
(99vM) 696€1ALLL
(GovM) LL6€1ALLL
(99¥M) 2€151ALLL

TSUIIoU .5 € 1970 5000S UO SPEO| AAESY MO} 10U 0Q +
“eouelSIP BuryeIq PasEa Ol

=

1eas JojesadQ ayL

UoHH MOl JO Wb

.\ 8yl 0] IXeN eWel4 uQ

SGLE€SLLL puiyag pa1eooT [sued
$S900Y JO do] uQ
I YS1E€ESLLL
9pIS #o
8GCEYXLLL
ATNO 13n4 HN41INS oxelg Bunjed
" na1ns Mo1 350 0L IxeN paubily

NOLLYINO3H Va3 opIS by 009¢2elLLL

6SCEYXLLL
lIEREUE]
Ag 1epua4 uQ aoe|d
0SYYYXLLL

81




"070 SHV3A 9L
18Y31 1Y 39 1SNIN HIAIHA

8le|d I9POIA 0}
uaoelpy ‘1eas Jepun
9L9vvXLLL

9pIS Ha1
1GeEYXLLL

apIS b1y
9G2ZEYXLLL

==

|@ayM Buueslg
lapun yseq uo
9G1€€SLLL

apIS siebuassed
uQ Jepue4 uQ pede|d
LVL2ESLLL

6:.::1! 4

apIg sIeAlq U

BaIY 9sn JeaN

pOoOH Japun Jepua4 @W
Yo7 sleauqg up Japua4 uQ pade|d
9/9¢clLLL 81.2€SLLL

uoo_._ ol4 up Um‘_ﬁcwo
(S9vD) e90v1aLLL
(99¥0) 9/6€1ALLL

01000 X ALIVYD VD1

E peg e U0
HIYS Jesn 3007 HIa paisjue) ade|d
0] 1XoN paublly o] 1xeN paubiy €,0€€S.LLL
Lv9celLLL ceo0zcelLLL

"SNILIINS 380438 dois) |
3131dWOD V OL I10IHIA ONIdg

3OVNVQ NIVHL JAING LNIAIHd OL

JoyeladQ Buroeq
qouy| o1 1xeN paubily
S69celLLL

lapua4 anse|d uQ
a|pueH mojag pade|d
19/2€S.L.L

‘ Labels (Model (465/6)

P &

a|buy Jeay yum paubily

POOH 4O 8pIS He uQ 8deld
(S9¥0) erov1aLLL
(99v0) v26€1ALLL

» vV

a|buy Jeay yum paubily
POOH JO 8pIS WY UQ 89e.|d
(S9v0) LYovLaLLL
(99¥0) 626€1ALLL

J818|\ JNOH Jo- 1deox3
‘spesu| alo)eg ppy yseq uQ
88¢ecILLL

pag JO Jeay uQ paisue)
(Gov0) L26€1ALLL
(99v0) 696€1ALLL

TSUIISU] .8 € 19A0 560 UO SPEO| AAESY MO} 10U 0Q +
‘aouelsIp Bupjeiq pasesssuy

10} MOIIY "BUIMO} UBYM BJED E4}XD 9SN PUE MOIS 0D o
a1 0y} Po9Xe 40naN "Alusne peo] peaids «

1UB1OM BUII|O4 *q] 00V} UEY} BI0W MO} 10U OQ

O >..:—=_ PUY JU3PIDOY UY PIOAY OF
DONINHVM ¥ 1eag JojeladQ 8yl
0\ YOHH MmoL JO by pulyag pajedoT [sued
8yl 0] IXeN ewei4 uQ $s900Y JO do] uQ
GGLEEeSLLL YSIEESLLL
o
opIS U oxelg Bupyied
8GCEYXLLL 0L 1XeN paubily
009¢celLLL
1 apIs Wby
O 6S2EYXLLL

$S800Y |10 J9AO
pag JO oI uo 8oe|d
¥90€2ILLL

(epIS JeAlQ - 9910) 896€1ALLL
(ap1s 48AUQ - S9¥D) ¥96€1LALLL

(ep1s _mmcmmmmn_ - moqov £96€10LLL
(opi 1ebusssed - 9910) L96€1ALLL

82



ayeig bBunjed
0L 1XeN paublly
009¢celLLL

|2 & 4

apIg siebusssed
uQ Jepus4 uQ paoe|d

LV12€SLLL
[EEDTYNIIEES a|buy Jeay yup paubiy
opIS Wby apIsS Wel Jspun yseq up POOH JO 8pIS Yo7 uQ dde|d
9GeeYXLLL 1GeeYXLLL CLIEEILLL oV 1adLLL

Labels (Model B475)

w2

8|buy Jeay yum paublly
POOH JO 8p!S bIY uQ 8deld
SYOv1aLLL

Ul 15 © 1980 Sed0]s O SpEO] AAESN MO} 10U 0T -

Ainfuj puy 3uSpISOY UY PIOAY OL

YouH Mo 4O by
89yl 0] IX8N swel4 up
61,28SLLL

BOIY 8Sn4 JeaN
POOH Jepun Jepusy
1o SIeAlg uQ

9/92212LL ke

8G2EYXLLL
POOH 1uoCi4 UuQ palsiusd
.Y

€90¥1QLLL 1 DS o

O 6SCEYXLLL
S$S900Y |10 18O
peg JO luoi4 uo ade|d
¥90€2ILLL
%007 i :
0] 1xeN paubiy ‘peg Jeay UQ

apIS SIeALQ UQ

ce0eelLLL Jepua4 uQ paede|d paislua) soe|d UMOYS Sy Jesy splemoL
81/2€SLLL 0892€SLLL eduis peg Jo Jeay uQ eoeld
i v96€1ALLL
s "ONILIIHS 340439 dOLS
| 07 hv0s NivUL S INSAZOM 1 [E3LNNTONS
d LNVLHOJWI 4
HIYS Jean JoyesadQ Buroeq Japue4 oise|d UuQ UMOYS SY Jeay spiemo|

01 1XaN paubily qouy] o 1xeN paubily
18022ILLL $69221LLL

8|pueH mojag pede|d
19/2€SLLL

aduis pag Jo Jeay uQ aoe|d
€96€1ALLL

1919\ JnoH Jo4 1deox3
‘sjlesu| alojeg ppY yseq uo
68c¢celLLL

FPPrOIND

pag O Jeay uQ paisiua)

L/6€1aLLL

=

yeag JojesadQ ay L
puiyeg pe1edo |sued
$s900Yy JO doj up

YSLEESLLL

vonsuon woursolps pus
e PP 1 e

8)eld 9O O} Jusdelpy ‘yess Jepun

9LOVYXLLL

83



“Wieag 10 AInfu] J0 22Uey auj BuISeaau| ADIIA
1021009 A1ajes 01 a1qy 28 10N A SiaA1g Buno

“070 SHY3A 91
1SY31 1Y 39 LSNIN H3AIHA

dHic somodosion wnurken

UOREWLIOJU| [04U0D UOISSIWT B0INAA  “TIPBD T

SJE|d [SPON O}

| D> & 4

) a|buy Jeay Y paubiy J919|\ INOH 104 1deox3
WeoElpy 1eeS Jopun e | S POOH JO 8PIS Ja UO 89BId ‘spesu| 810j9g PPY Yseq uo
888EVXLLL : ] ovov1LQaLLL 982€21LLL

apIS Wby opIS Yo
9G2CEYXLLL LSCEYXLLL |98y Buuesls

J1apun yseq uo =7 > ‘

apIg siabuassed 9G1E€€SLLL
uQ Jepua- uQ pade|d a|buy Jeay Y paublly

/1128S11/ POOH JO 8p!IS WBIY UQ 82€ld
6€0v+ALLL

pag JO Jeay uQ palews)
126€1ALLL

©aly osnd Jeap

I
TSUIIoUI . € 19A0 55005 UO SPEO| AAESY MO} 30U 0 ¢
“eouelsSIp BupjeIq PasEa s

pOoOH Japun Jepua4 8pIS sideAlg uo @N ®
Wo sieAuq uQ Jspusd uQ padeld — ONINUVMY ]
5/9221..7 81/2€SLLL YONH ML 1O MBI Jeag JojesadQ ayL
.\.\ | | pulyeg pajeoo] |aued
ayJ Ol IXeN ewel4 uQ 55000y 10 do) IO
GS1E€SLLL
0 YS1E€ESLLL

9pIS UoT
8GZEYXLLL oxelg bupied
OL XN paubily
0092212LL
X j apIS Wby
J pag leay uQ 6SCEYXLLL
WS Jeen %007 WA paisjusy soeld $S000Y IO JOA
oL IXeN peuBlly  oj 1XaN paubily €L088SLLL eoeig Aisneg Jo doy Voo
paeg 10 1u0i4 uo 8%e|d
L99221LLL 2802eILLL VeevXLLL ¥90€212L.
AY311vd 14VY1S dINAr L.NOQ
| SDILLON |
“ONILIIHS 340439 dOLS Awn_w \_®>_\_Dv vmmmFDhNh
soRknaoD v ol ok o
Joresedo Buioe .Lmuc.mn_ ,o:wm_n_ uo
qouy O] IXaN ﬁmcm:( o|pueH Mmojeg pade|d l “
S69celLLL 19/28SL1L (epig 1oBusssed) £96€ 1 QLLL = !

‘ Labels (Model M465)

84



Labels (Model M466/G) ‘

|Buy seay Y paubily
POOH JO 8pIS Yo7 uQ ade|d
Eww%_ﬁ_mmmm,_ Mnc n (99¥IN) 9e0v1LaLLL
w.wwmvxkn (oovi) ovisiaLLL J818\ INOH Jo- 1deox3
‘sp@su| alojag ppy yseq uo
apIS by opIS ¥ =3 2 "4 982€2NLLL
9G2CEYXLLL LSCEYXLLL [eeym Bunesis
Japun yseq uo a|Buy Jeay YU paubiy
opIg siebusssed 9G1Ee€SLLL POOH JO 8pIS b1y uQ 8oe|d
uQ Jepus4 UQ padeld AGME\,_W Mmowrokn
L1/28SLLL D9 +SHazis pag JO Jeay uQ paisusd
(997IN) 696€1LALLL
(D9¥IN) LELS1LALLL
= TSUIISUT .8 € 48R0 Sd0IS U0 mumn_h;mo.. 01 100 00+
- e S T
POOH Jepun Jepus opIS SIeAlQ UQ @W ® ' h”mpw.uﬁ&&nw._umaméhn
Yo7 sieAluq uo Japua- uQ padeld SNINUVIA W
G/9¢elLLL 81.L2€SLLL
UOHH Mol JO by
.\\ I MOLIO P 1eag JojeladQ a8yl
SGLE€SLLL pulysg pajesoT |sued
o $S900Y JO do] uQ
¥S1E€€SLLL

)
POOH 1U0I- UQ paJsjua)
(99vIN) 926E10LLL o—

(99%IN) LY 1S1LALLL apIS ¥o
8GCEVYXLLL

ayeig bupjied
e 0L 1xeN paublly
3 .A_..@‘% apIS Wby 00922122

6GCEVYXLLL

ONINHYM Y

) pag Jeay U0 aoeig Aisneg o doj. $S800Y |IQ 18A0
Wys Jeen %007 W peisiueg se|d LYZEPXLLL pag JO uoI4 uo de|d
0l 1XeN paublly oy 1xeN paubiy €L08€SLLL ¥90€2ILLL

A43llvd 1HV1S JINNF L.NOG

Lw9celLLL ce0celLLL | SIILLON |

(op1s 49A1Q) (997IN) 896€1ALLL
(ap1s 40AUQ) (D9FIN) 8ELSGLALLL

“ONILIINS 350438 dOLS) |
3131dWOD V OL ITIHIA ONIHE
3OVINVQ NIVHL JAIHG LNIAIHd OL

ANVLHOGNI

JoyesadQ Buioe4

Jspuad anse|d U
qouyj o] xeN paubily a|pueH mojeg paoe|d —0 H
Se9eelLLL 19/2€SLLL (epis 1obusssed) (99vIN) L96€1+ALLL !

(opis 1eBusssed) (D9vIN) 9€1S1ALLL

85




apIS b1y spIS ue
9G2EYXLLL 1S2EYXLLL

apIg siebuassed
uQ Jepuse4 uQ paoe|d
LVLBESLLL

BOlY SN JeaN
POOH Jopun Jepus4 opIS slaAlqg uQ
ye sieAuqg uQ Japue4 uQ padeld
§/9¢elLLL 81.2€SLLL

W

POOH U014 UQD paIsIua)

£/6€1QLLL
hm peg Jesy UQ
WS Jesn %007 i paiejus) eoe|d
0l IXeN paublly o] 1xeN paubiy £L08€S...L soeig Aleneg jo do|.
1v922ILLL 28022ILLL LY2EYXLLL

AY3Llvd LYV1S dINNF L.NOQ!

[ IDLLON |

v “ONILAIHS JHO438 dOLS
3131dWOD V OL ITIH3A ONIHE

3OVVQ NIVHL JAIHG LNIAIHd OL

LNVLHOdINI
JoyesadQ Buioe4
qgouy] o] 1xaN paubily

§S69¢celLLL 19/2€SLLL

lapua4 onse|d uQ
a|pueH mojag pade|d

‘ Labels (Model M467)

Joayp Buueslg
lapun yseq uo

8jeld I9POIN 0}
Jus2elpy ‘1eas Jepun

888EYXLLL 1919\ INOH 40 1daox3

= ‘Spasu| alojeg ppy yseq uo
a|buy tesy i paubiy

POOH JO 8pIS §a7 UO d%eld
So0v1aLLL

pag 1O leay uQ paisius)
albuy Jeay Uim paublly eL6e1aLLL

POOH JO 8p!S Wby uQ 89e|d

Yo0v1adLLL

® ONINYVM Y Jeag JojesadQ ayL
.\ YouH mol JO by puiyeg pajeoo |aued
8yl 0] IXeN swei4 uQ $S900Yy JO doj uQ
SS1€€SLLL YSLEESLLL

)
o—

9pIS Yo axeig Bunped
8GcEYXLLL 0] 1XeN paubiy
009¢celLLL
-
1 apIS by

6GCEVYXLLL

$S900Y [I0 1970
pag JO 10i4 uo 8de|d
¥90€2ILLL

(epIs JoALQ) 296€E1LALLL

86



Page Left Blank Intentionally

87



88

‘ Electrical Schematic (Kohler)

DASH/HOUR MTR
P/N 725-04022

DASH MODULE CONNECTION

FOR USE WITH KOHLER
ENGINES ONLY

ENGINE CONNECTION

(RCUL
30 CIRCUIT YEL

111 CIRCUIT RED/BLK
80 CIRCUIT ORG

<[<|

, .
g 3 zggg%
S EEEE
HIEEEEE
g |
2 | E § )
ey g
5 E"E E g
B 1 :
£ ¢
! g
g
E 8 =
: g
F g [ E
; o
]
Bla 8 =
w3 g —

80 CIRCUIT ORG

AY
725-1648
B 1s

24 CIRCUIT BLU

32 CIRCuIT YEL

c
RIGHT
Chaa) Qo {0

HEADL(GHT

104 CIRCUIT RED/WHT

S
12V PP

80 CIACUIT ORG.

COMECTOR

10 CIRCUIT GAN

-



Electrical Schematic (Kohler EFI)

3504
IN HOLV 93

v—=
.H. M@ 11810 ¥2 %n
=)

3 |vzzvo-s2

N&9 LINJHID 01

HOLIINNOD
AHOSS320V

98O LINJYID 08

€002-S2L N/d
1d H3M0d A2T

IVNING3L G10N3T0S

TAR LTNO810 021
: )
o voE
w ﬁ
y [SE/IAR TThogTa 121 HIMOL AHSOV W3
Z 3NIONT
Q [V 187038 TTMogTI 11T sz
&
E e
099v0-52L NI
8 —wow T 1491 ON3L §3A0
=
o LHM, L 1
m T3x 11N3810 0E @
4
° Y70 L0810 2€
YR 5H0 1100815 08
2
w

O LHA/NT8 LTNJEID Tel
w g..:..ut_uam

LHA/Q3d 11NJY1D 001

LHOIQVH
143 A_Unlx_

1HO1OVEH
1H91Y =1y

RETSTEN TR

220¥0-G2L N/d
LW ¥NOH/HSVA

v HM_L1NJHID 021
1 _11NJg19 el
d Ng9 11NJ¥I1D O
dnd_11NJ4919 S6T

4 940 11NJY1D 08

DASH MODULE CONNECT ION

99IE-S2L N/d
HOLINS ivd
5 Iosl
IRN/NT LTNOETY 15T 7 ey
J| N
=g
LBEYO-S2L
AVI3Y Yvd

) HOLINS ¥Xp

P
o\ / om/Eiinmnoes S

NOILVA) LV
v HOSNIS_ 1304

e

LHA/Q34 11NJY1D 101

e
AN

aNd LINJ¥1D S61 =3

N9 LINJYID 01

89




20

Electrical Schematic (Yanmar)

FOR USE WITH DIESEL
ENGINE_HARNESS'
P/N 72504758 ONLY

d

3
2
5
&

|

ax4
ACTIVATION

193 CIRCUIT PUR c|

195 CIRCUIT PR
50 CIRCUIT YEL/BLK

101 _CIRCUIT RED/NHT

FUEL SENSOR
En
4x4 SNITCH

8  cormuw B

TIMER

zs-0218 g |,

K| 88

725-04397
T41 CIRCUIT BLU/WHT

s I™

PARK
RELAY

%
ull:n‘cﬂ'ﬁ'l_

20 Clnguir oao/mk |

10 CIRCUIT GRN.
ACCESSORY

RELAY
725-04397

90 CIRCUIT RED

80 CIRCUIT ORS

ACCESSORY
CONNECTOR

32 CIRCUIT YEL

120 CIRCUIT WHT

90 CIRCUIT RED

110 CIRCUIT RED/BLK

KEY/MAIN

%]z

o

\2v POWER PT

P/N 725-2003 | 12V PP
0

10 CIRCUIT GAN

A

A




Electrical Schematic (Diesel Engine)
—

%

[ eow |

119 CIRCUIT RED/BLK

BE
(B 18
-

— =

OVER TEWP

COOLANT

10 CIRCUIT GRN

10) CIRCUIT )/ WHT

90 CIRCUIT RED

5 R

ORG/BLK

oI
PRESSLRE
SWiTCH

:’j

SWITCH
o)

179 CIRCUIT WHT/BLK
132 CIRCUIT BLK

NOILI3NNOD SS3NHVH NIV




92

Hood Rack (If Equipped)

:if. Part Number Description :sz Part Number Description
1 VL-1016100 Hood Rack 13 710-3022 Hex Head Screw, 3/8-16 x 2.75
2 VL-1016101 Frame Mount - LH 14 736-3050 Washer, Flat, .406 x .812 x .051
3 VL-1016102 Frame Mount - RH 15 712-0130 Nut, Hex Lock, 3/8-16
4 VL-1016103 Transverse Rack Support, Driv 16 710-3103 Hex Head Screw, 5/16-18 x 2.00
5 VL-1016104 Transverse Rack Support, Pass 17 936-0275 Washer, Flat, .344 x .688 x .065
6 VL-1016105 Long, Rack Support, Driver 18 912-0429 Nut, Hex Lock, 5/16-18
7 VL-1016106 Long, Rack Support, Pass 19 710-0376 Hex Head Screw, 5/16-18 x 1.00
8 VL-1016107 Center Brace 20 710-0606 Hex Head Screw, 1/4-20 x 1.50
9 VL-1016108 Rack Support, Vert 21 936-3020 Washer, Flat, .271 x .630 x .065
10 VL-1016109 Bumper Hinge Plate 22 712-0324 Nut, Hex Lock, 1/4-20
1 VL-1016110 Light Guard, Driver 23 VL-1016112 Ball Lock Pin, 3/8”" x 2.00
12 VL-1016111 Light Guard, Pass




Head Rest (If Equipped)

:sz. Part Number Description
1 VL-1024100 Main Frame Tube
2 VL-1024101 Headrest
3 VL-1024102 Bar Clamp
4 710-1703 Hex Head Screw, M8-1.25 x 45.00
5 936-0264 Washer, Flat, .330 x .630 x .0635
6 710-0597 Hex Head Screw, 1/4-20 x 1.00
7 936-3020 Washer, Flat, .271 x .630 x .065
8 712-0324 Nut, Hex Lock, 1/4-20

93



Bench Seat (If Equipped)

94



Bench Seat (If Equipped)

:f: Part Number Description ::f: Part Number Description
1 707-05089 Plate, Seat 951-04158At Tank assembly, Fuel

2 707-05105 Bracket, Seat Mount 951-04247A% Tank assembly, Fuel

3 707-05108A Bracket, Heat Shield 20 751-31747% Fitting, Fuel Pickup

4 710-0597 Hex Head Screw, 1/4-20 x 1.00 21 707-04870A Bracket, Battery Mount
5 710-0599 Screw, TT, 1/4-20 x .500 22 925-04514 Battery, 450 CCA Wet

6 710-0607 Screw, TT, 5/16-18 x .500 23 735-04065 Bush, Tank, Gas

7 710-0805 Hex Head Screw, 5/16-18 x 1.50 24 735-04067 Bush, Tank, Vent

8 710-1260A Screw, TT, 5/16-18 x .750 25 751-10288 Fitting, Fuel Pickup

9 710-3008 Hex Head Screw, 5/16-18 x .750 26 951-10361 Sensor, Fuel, Low

10 912-0397 Nut, Wing, 1/4-20 27 751-10374% Cap, Fuel

1 712-04063 Nut, Flange Lock., 5/16-18 751-10373% Cap, Fuel

12 712-04064 Nut, Flange Lock, 1/4-20 28 951-10375 Fitting, Fuel, Vent

13 936-0451 Washer, Sdl., .320 x .93 x.060 29 710-0607+ Screw, 5/16-18 x .500
14 750-04857 Tube, Seat Mount, Back 710-3008+ Screw, 5/16-18 x .75

15 757-04067 Seat, Back 30 732-04357 Wire, tank, fuel

16 757-04068 Seat, Bottom 31 726-0205% Clamp, Hose, .490 Dia.
17 751-10681-66 Fuel Line, HP 32 751-10350%+ Fuel Line, 5/16 Id

18 722-3022-12 Tape, .625 Wide x.25 Thk Foam 751-10349/t Hose, Fuel Line, Low Perm.
19 951-04208AN Tank assembly, Fuel 33 737-0296t Vent, 3/8 Dia.

¥ Kohler Engine
t Diesel Engine
A Kohler EFI Engine

95



926

Operator Protective Structure and Seat Belts

::f: Part Number Description ::: Part Number Description

1 607-04195C Frame Assembly, OPS, LH 9 710-3038 Screw, 5/16-18 x .875

2 607-04196C Frame Assembly, OPS, RH 10 712-04063 Nut, Flange Lock, 5/16-18
3 607-04197 Frame Assembly, OPS, Roof n 712-04065 Nut, Flange Lock, 3/8-16
4 607-04198 Frame Assembly, OPS, Frt 12 738-04422 Shoulder Bolt, 7/16-20

5 707-04790 Bracket, Seat Belt, LH 13 757-04120 Belt, Seat

6 707-04863 Bracket, Seat Belt, RH 14 757-04119 Belt, Seat

7 710-0514 Screw, 3/8-16 x 1.00 15 712-0459 Nut, Hex Lock, 7/16-20

8 710-04656 Screw, 3/8-16 x 2.75




97

Notes




98 NoTes



NoTes 99



To order replacement parts, call the Customer Dealer Referral Line at 1-877-282-8684
or visit www.cubcadet.com to find the nearest Cub Cadet dealer in your area.

CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019



